/

Z7ILAVR)—IA b 8
Fiicon 88,
EFRERRXAI PP L—F—A) T 57—

STANT TRAINER HELICOPTER FOR EXPERTS

Fo—-59—-—HEZ 1,510%

Foro—5—ERE | 280%

iR 1* & | 1,360%

£ fi ®| 8 | 4600¢

r r Tz v 60~6177 X

" R # | 4ch.54—K(4S)

Main rotor diameter

1,510mm (59-11/256")

Tail rotor diameter

280mm (11-1/50")

Fuselage 1,360mm (53-27/50")
Fuli-equipped weight 4,600 grams.

Engine 60 —61 class

Radio 4 channels, 5 servos (4S)

e e S

INSTRUCTION MANUAL

R THE LD oA 5 —

COh-%;
I EFNLEREE ]
58 R 1R L A TE B BT 1-1-30
F720  TEL:(0849)32-160048
TELEX: 643577

HIROS30 LIMINED

1-1-30 HANAZONO-CHO, FUKUYAMA-SHI, HIROSHIMA, PREF., JAPAN. 720
TEL.0849-32-1600 TELEX:643577 HIROBO J CABLE:HIROBO FUKUYAMA



@ C & (<

LR, AR 7> v 888 2, BEWLEFFLIITXELT,
WehbBEs I ELI,

Kxobid, 7, V300 5 2ADEEH2A2 L MEELTHHWBR/C
AJATE -2 Y DOEBCHEBECRITUARICE, £2TOERIREFELL
Bl T7A772EXRAATOET, COHPF, K+ OB 2R
L9920, 257 v 7CETHBLTHY E4TDT, ZPERBICR
> T, RAB2RHRDTCHBELULEBLEATITTEFIL,

8 x

ATT T D FIIT -veeetseremssss s s smm st P. 1
A5 97T A. XA 7 Vv —bDETT A5 A PFA reereerenerieasiains P. 3
259 7B. Y —F < v DA £ SARP ceerereeerrernies P. 5
25 o7 C. Iyﬁ‘/%@%ﬁﬁf A T AR cerrreeeeeessenanes P. 6
25 5 FD. TS —YoTAN—DRSHT A T ARD e P. 6
259 TE. TUF 4 TEY DT AFALE worereeeees P 7
25 o FF. 7Vv—FOML £ T AR cereeneeroncrenareens P. 8
255 7G. F =4 TOHETT 5 B Y R IT T ITITITOIn P. 9
25 5 F7H., ¥ —N3 v s EK A S ZRH creevrereeenaeeniene P. 9
2597 1. BRAOIA LSRR ceeerererrereenses P. 10
25 5T J. A REOMEITT £S5 AR J ceeererrvenrinenn P. 11
255 7K. #—FOWAHT 4 5 A REK erreeeeneersranneias P12
2579 FL. =75 —DEA A SRR, ceeeereeeereenennens P. 12
255, FM. O —% —~y FOMIWT A DA RM crreeeereereseeneas P. 18
255N, 0 —% —~ o KO 45 RN reevrrrerreeennennens P. 14
255 FO. BEERMD Y o »¥ -0 ATA RO reereerremeeees P. 15

BELEHD ) vy = A TGRARQ—Q  creereneeceenns P. 16
255 TP. Fo By - Fy JE—DIIL AT RRP rreeeemerrerrrenenn P17

HMITOHIC
1. A¥o Ozl o
n 7 v *®

oNNH TR K (dx v oanrd~59—F)

ovr Aot rH— (RBEIELT)
2 o

o60~61~NVHxT oL o S35y

CB60~6ITHNVH <75 — (e -850 ~61HAMY 75— -

7rnvarghEHERT 75 )
@ TCUHMETR-EBHzr4 — 4 —

°oFITe bRy T Y- (1EV) ovVILKEFa—T

o T —2A 4 —a—F
oKl (= bu & 15%Lr)
oKX S

(4) MIMIHE

FIAN—(+ =) 520 F (Hog— (FULH UEX
—/8—=(200-300-800%) « ¥t  EEA(ZA* R BHH.
VAVRINEVF L FNF o2 2L0F(55-T) TS5 7L
VFANEHLY BERb P v AR TS B — 5 —F

o7 4 NE —
oRZ—2 —[iXy FY —

(12V 6 AHL £)

FIAT o9 vy —RE @7 —7(8mE ) 220 5 5 H|

2. TP DTL—F 4 T

Rz oD T =y g3, 200 NHBORBHFHEEBCHE-T
Tu->TFIV, BEE, ~)374% —OFBE 754 F(xNY Ly B

BTBEIZ > 2~8% L orTROBEBOET,

3. oot

AF o b, 4F v FZ N 4~5H—FONVEH x> o7
o BBUBETT, MITFHAT TR, EED S - XX DVTSHAL TV

9, £, ¥-—FOHBEw-oLTIL,
1.4 — F R
YN =2 TVE T oK H — &

YN 2RO TH N T o # F Y — & 2 A
” : Wil 5 — K 2 &

o, 5H—FEHH
IN=Z2HDFNTE F ok H— K

YN—ZKDOFOTH T o FEH—-F 2@
” Wil — & 3 {8

N Y NR—ZROONTE N T o O S — £ 3
4 4 — K Iilo
S A IR -
Yesaobo—o
ATy bav }
S45—a3 L bu—
54— F M BN
L XR—4-—
= e B N
Zo.y kv
I —abo—
4. Ty A 0ilDT

4 f
5 f
R 4 —
V4
o —
by
W —
14
"
Y — ¥

/2

Ax o bid, Cr A0 UTHESECRTERE UL L EMBHET T,

Cod4aDEBREINDTE, AHRPEO 4 52 FKTAEBRZERLT
HHFETOTHBELILTIAL, 2, YrvA4 0924 9F13, To#2

fEEDR1 » FERUBHMIKEAMN TS EERTLE S 3, o4
o ORFEHEAEZ AP ICHBLTTIN,

5. % O fb .
o 24 » FRAAIBIE, 70 0 bRAF RV ET2A 9 FERN
B5LEEBOVTLE Y,
KRB EHBEORE DR, BRI -~THRMEYZLOND b
TOTAHEED BEORMI” 2BEBXLTTFIL,
6. AFIHEE, * CWRHKROTB#HRLET,

iLF Z 44 X

Cs v TRY Y- BETORS

PH F NXFHE R ”

Ss €y bR YY) L — E=

Ts F o TR Y 4 — EN

Fw. Ty — g(RE)DAXX
Brg. VAU IS4

BS i

Y4 2AG0RE, JHEEH > THENCDO L OB LTTIN,

7. AKHBEER, REI T o007 CERPEL -V ERERERLTHET, &
VOREHARIBRABEBS EEHRPHELLT VT T, IR EDCHAN S
AT, My T ->TFaL,

T, MEbE, MRAOEICOV T, BESEBLES - &K - 8
EEMHic P 3,
B HRES % (i) HEEE (7)
A—1 B e B 1

O BMucuEdME, FRACBLTAIBZEEZLTEY 2T, T—AES
OEBCEEY b ELIS, HDIAHOBRHAEY - FETALTH BN
HN CHBE RYESAZRAEOE, HEGE T T,

b LALEN, HELTEZOL WSS REEEEHEAB LbAET
OTHEETI WV,
O AREBEIHEDOND, FPELLKEEFEINZHEVOHE T,

HEO

AF o MIRBBEIC A — W —HTBEE L >TOBRFAEH b 7
P, 774 PORIBICEBVNTINEOTBCHOVTEAREZIT-T
TaWV, ARABIKS L5 TAMCBELTIE, -2 —& U TEE
PEOLRAETOT, K650 UHHTETIL, ‘

ENTE, X—CHEMUTMTT, HPBOMERECHE - THIL TR A
hFEL &I,




Thank you very much for your having purchased
Hirobo's FALCON 888.

New ideas and engineering know-hows have been
built in every point of this helicopter as one of
the highest class expert stant helicopter so that
all the R/C helicopter maniacs can be satisfied
with it. This instruction manual are so edited that
the assembling sections may be described step by
step in order to easily understand this helicopter.
Please assemble this kit after having sufficiently
understood the instruction herein.

TABLE OF CONTENTS

Page

Before assembling ..... P £
STEP A. Assembling the main frame

T11usStration A ..vevnieveererenennnnenses 3
STEP B. Mounting the servo mounting

Illustration B ..... -
STEP C. Assembling the engine section

Illustration C ... vviiiinnvennnn B
STEP D. Mounting the engine cooling cover

Illustration D vvvvevnnnnnns s . 6
STEP E. Assembling the landing gear

T1lustration E .ivvviennineonnsnonennass 7
STEP F. Working the blade

Illustration F ..v.vvvnvnnnn Ciiieeserese 8
STEP G. Assembling the tail pipe

T1llustration G .tiveivenernenanacraneeansey 9

STEP H. Disassembling view of tail transmission
Illustration H .iiiiiiieernenennonneness 9
STEP I. Mounting the tail blade
Illustration I ...iceiveevenrarrennnaanes 10
STEP J. Assembling the mechanical section
I1lustration J .eivveeassnernaanenqenges 11
STEP K. Mounting the servo

I1lustration K tvieecinonrtacnnnncageanns 12
STEP L. Mounting the muffler
Illustration L

P P V4

STEP M. Assembling the rotor head

Illustration M ..... S
STEP N. Mounting the rotor head

Illustration N ..... e ¥ A
STEP 0. Linkage at the left side of helicopter

Illustration O-1 L. iieecnaennnnneanannse 19

Linkage at the right side

Tllustration 0=2 .. iiennierensarnssrcegss 16
STEP P. Working the cabin and canopy

Illustration P ..iyiinieiiannrsnnnnnnaaes 17

BEFORE ASSEMBLING
1. Tools and devices necessary for assembling this
kit.

1). Prop
* One set of prop for helicopter
(4-channel 4 to 5 servos)
* Gyro sensor (if necessary)

2). Engine
*  Engine for 60 to 61 helicopter
*  Plug

*  Muffler for 60 to 61 helicopter
(Hirobo genuine 50 to 61 square type
* muffler, FALCON backward exhaust
muffler)
3). Engine starter (Electro-starter)

*  Battery for plug heat (1.5V)
* Booster cord

* Fuel (Nitrometane 157 about)
* Fuel pump

* Silicone-oriented tube

* Filter

*

Battery for starter (l2V6AH or more)
4). Tools for assembling

* Screw drivers (+,-), Radio pliers,
Cutter, Chisel, Drill, Sand paper
(200, 300 and 800 meshes), Scissors,
Adhesive (Epoxi-oriented, Instant and
Silicone-oriented), Monkey wrench, Box
wrench (5, 5.7), Plug wrench, Measure
Paint set, Masking tape, Vinyl tape,
Drive washer puller, Double-side stick-
able tape (3mm thick), Screw-locking
agent, etc.

2. For break-in of the engine
Please break in the engine in accordance

with the instruction manual of the engine
itself. Usually, it 1is enough to run the
engine under non-load on the stage of the

adjustment flight (hovering) of a helicopter
until two of three tanks of its fuel tank is
consumed.

3. Prop
It is necessary to prepare a mixing type
prop of 4-channel and 4 to 5 servos for heli-
copters. The description herein deals with the
standard type of prop of 5 servos.
For the kind of props,

(a). In case of using 4 servos
Prop having a reverse type
SETVO tuivveseeresncensesnsaass 4 pCS.

Prop not having a reverse type
Clockwise turn Servo .......... 2 pcs.
Counterclockwise turn servo ... 2 pcs.

(b). In case of using 5 servos
Prop having a reverse type
SEIVO +ivvvsvvvenanransssseress 3 PCs.
Prop not having a reverse type
Clockwise turn servo .,......... 2 pcs.
Counterclockwise turn servo ... 3 pes.
(c). Servos of the prop not having a reverse
type:
In case of using 4 servos
Aileron ........... Reverse turn servo
Elevator .......... Reverse turn servo
Pitch control ..... Normal turn servo
{Throttle veeesssss. Normal turn servo
Rudder control .... Normal turn servo

Symbol Name of screws

Cs
PH
Ss
Ts
FW
Brg
Bs

In case of using 5 servos
Aileron ........... Reverse turn servo
Elevator .......... Reverse turn servo
Pitch control ..... Reverse turn servo
Throttle . . Normal turn servo
Rudder control .... Normal turn servo
The receiver antenna should be taken out of
the body through a hole drilled on the cabin so
that it may not come into contact with any
metal parts of the helicopter. Please carefully
read the instruction manual of a prop.

b s s e e

Gyro

You may sufficiently enjoy f£flying your
helicopter without any gyro. However,if you want
to furnish your helicopter with a gyro, refer
to the description of STEP K in this instruc-
tion manual, where the position of a gyro is
shown. And it is very convenient to mount a
switch of the gyro at the same position as the
switch of the prop receiver. In this case,
please carefully read the instruction manual of
the gyro which you will furnish.

Others

* It is convenient to mount a switch board,
made of veneer plate, at the front stay, and
you install the switches on the switch board.

* There are some unsuitable paints for
painting the horizontal blades and vertical
blades. So, before painting, please carefully
read the description of '"MOUNTING THE TAIL
BLADES" herein.

The following symbols are used to specify the
parts and screws below in this instruction
manual;

Size
Length below the neck.

Cap screw
Pan head machine screw
Set screw Total length
Tapping screw Total length

Flat washer Size of inner dia.
Bearing

Brass

To determine the size of respective screws
or other parts, please measure it case by case
so that you may not make a mistake in assemb-
ling.

This instruction manual shows the parts neces—
sary for respective STEP of assembling and
their necessary quantity.

The description in this manual shows the
specified name and the parts number altogether.
So, begin assembling after carefully reading
the description of this manual.

FOR INQUIRY AND PLACING -AN ORDER FOR PARTS,
PLEASE SPECIFY THE MODEL/TYPE OF YOUR HELICOP-
TER, PARTS NUMBER, NAME OF PART AND QUANTITY.
For example:

Parts No. Name Q'ty

A-1 Main frame 1

* If there is anything inconvenient in your
purchased kit though every possible attention
has been paid to the quality control and
packaging, please contact us together with the
filing no. ‘and the name of a shop where you
have bought. If you don't write them down, we
may not meet your requirement.

* The specification herein shall be subject

to change without notice for improvements.

NOW, THE FOLLOWING PAGES ARE FOR THE DETAILED
ASSEMBLING. PLEASE ASSEMBLE AND PUT THE PARTS
TOGETHER IN ACCORD WITH THE SEQUENCE OF THE IN-
STRUCTION.

REMARKS

Some parts of this helicopter have been already
assembled in our workshop. However, you must check
and inspect these parts, too. If you neglect these
checks and inspection, we will not be responsible
for any damages if any occurs.




| Step A

sh o b L TEE

Cement after cutting

A—1L AAVIL—LEOANLT
1) (A—8)%(A—2)DAMIKAEDETH y ML, THL %
FEEAGBEEEANTHE ST LT,
2) (A—15) @ (A—-9 )KL (A—16)% (A—T5) & (
A—81) THIfHIT £ 9, kit (A—18) Hlyvrs e (A—20) T
BrAnzd,
) (A—18) i Brg D A2 BEA L MEICLTF AL,
8) (A—41)iw (A—3)% (A—T8) TRILH L £F, &z (
A—18) it LE T, COBRIT (A—17) diRIEHLET,
4) (A—-29) ¥ » (A—41)eit»L g4,
5) (A—41)ww (A—44) 2k L E T,
6) RIETHIED LIz (A—41)1T (A—42) 2% 4 S TIIEDH L
T, LOBIC (A—48) 2 (A—42) AT 9,

Attention to t

MBI MICHER

he direction

A, X427 —LOFEII T ASSEMBLING OF THE MAIN FRAME

A-1 ASSEMBLING THE MAIN FRAME

1). Cut (A-8) to the dinside of the (A-2) and
adhere it with epoxi-adhesive agent or instant
adhesive.

2). Mount the assembled (A-9) and (A-16) at (A-15)
with A-75) and (A-81). Next, insert the
assembled (A-18) and (A-20).

Note: For (A-18), be careful so that you may not
make a mistake in the mounting direction of
the bearing.

3). Temporarily fix (A-3) at (A-14) with (A-73).
Next, temporarily fix (A-18), too. At this
time, (A-17) shall be also temporarily fixed.

4). Temporarily fix (A-44) at (a-41).

5). Temporarily fix (A~42) at the (A-41) tempo-

rarily fixed in the above paragraph with each
screw. At this time, mount (A-43) at (a-42).

A—2
1) (A—=58)1 (A—59) %{Hit» L, KT (A—57) T (A~
41) (A—42) iflik» L E 7,
2) (A—58)& (A—21) (A—22)it (A—55) (A—56) %
BT ET, T (A—-61)~(A—65) 2Tkt HiefEA
LORRICU THAY, (A—47)~(A-49) & (A —-60)%(
EHLFET,
8) (A—45) (A—46) % (A—41) (A—42) KRB LZ T,

A-2

1). Temporarily fix (A-59) at (A-58). Next,
temporarily fix it to (A-41) and (A-42) with
(A-57).

2). Mount (A-55) and (A-56) at (A-58), (A-21) and
(A-22). Next Mount the parts from (A-61) to
(A-65) so that you may not make any mistake in
the mounting direction and dimension. Tempo-
rarily fix (A-47) to (A-49) and (A-60).

3). Temporarily fix (A-45) and (A-46) at (a-41)
and (A-42).

A

®
@

R 7A—81

@

0 1 2 2 A - o - ~ ~ an



A-3 A =

EROLELLHO LR, BEMstox4 7V —b2EEET A—29 - — g
\ o ( ) (A—80)% (A 73) 4$Ti’%ﬁy)bi?‘o C DR A-1 Witz /t— F v — 7 Spur gear with shaft 1w
/ 1) (A—18) 2EfF372 (A—T3) 8 AR LE T, it ( FAn R E-1REET(A—9) & (A—82) BREIS | A-2 |aBBYS, 5~ Metal clutch bell 2
Overall length 44mm (A A—15) %5 LU RRET(A-17) 2 (A—18) Y TTH I THBLTTFEW, A—S | Goe MM brgn - 8 606 metal Bre. holder E
- § - . - g 2 T rg. o
2R 44 > FLET, X &) (A—17) dBOMH Pz b 9, 3) (A—1)E(A—9)DOWABIBBICE 7M1 0 Frizs A5 MIXI0C 5 ng;o Cf g
A— 6 Z3X9X1 FW H X X FW.
2) (A—9)& (A—36) DMARBSIWMCF A0 @BREEH A, (A—1)& (A~9 ) DBE BT (A—3 ) BB |A-7 | Max6 Se § Vi x 6 S5 . i
L A—8 | SRBI Sy FNNITA 0T Metal clutch bell lining
A—82 & EE A—9 | A—bo@xsaffro-xy— 7] Spur gear with bevel for autorotation] g
4) TOXv =0 Ot hS . T N A—10 7,03 HA—bos3 57 Auto rotation clutch for FALCON 3
/ —49 @& = - %;’;DL BF A\ RE LS IRBT A—11  # -} oBREW Auto rotation drive shaft E
A76 A-63 BOBCETHRERT L > TFaL, A—12 S§—12 2ty .79y $-12 Strip ring @
- . A—13 [ M3X10 Me= M3 x 10 Flush head screw ?
5) (A—58)05 (A—57) b EARMIHERANCHBA | 4 14| s12x18x05 FW. i 12 x 18 x 0.5 FW. e
BT(A—59)% (A—5T7) T A—15 | 88844 2R} 888 Main mast A
L )% ( HTTHEEL E T A—16 | 010X 15X85 4~ ton5— $10 x 15 x 3.5 Auto rotation collar
6) BborC gD LIET, A—17| 210 v2to 2 $#10 Mast lock
- - e - A—18 | 6900 &SRB Brg. kv 5 — 6900 Metal Brg. holder T
7T) 452 MERTo 9 FOE3IZ(A—-6T)(A—68) A— 19 Brg 690027 ] Brg. 690072 15
(A— SQ)TﬁﬁAHXHHE{TO A—-20 | TL~X—%—Lt— T Elevetor lever T2 |
A—21 ) L xX—F—Lsi—2 47 (A) Elevetor lever shaft (A) E
A— 22 TLR—-F—LA—L ¥y T F(B) Elevetor lever shaft (B) @
ERATm A—28 | 22 FW @ $2 Fu. 3
A—24  M2X10 Ce i M2 x 10 Cs ]
Overalllength 47mm A2t Mzt - M2 Nut e
A—26 1 ZEMANX— #¢5 Hardening ball
A-27 @25FW $2.5 FW.
A—28 | M26X8 Cs _ M2.6 x 8 Cs ]
A—29 | 7000 BoE—Fr—y—2(R) | ! FALCON.counter gear case (R) 7
A-30 | 7,030 o s—Fr—r—2(L) ! FALCON-counter gear case (L)
A=31 7,r30 Do s ' FALCON-counter shaft 3
A—76 A=82 | 7 3z Sad b ) " FALCON~J:o%nt shaft =
A—88 1 7yaa a4 M BrehT— | FALCON- joint shaft Brg. collar E
A—34 | w1 ¥v— D) & i [ Miter gear (H) Left 5
A—79 - ; A—385 | w14 X+ —(AB) £ & | Miter gear (AB) Right @
= ’ | ) - A—86 i pPrs—Fr— 17T Counter gear 17T @
A—37  Bre R134072 Brg. R13402Z a
A— 38 PBrg 695727 i Brg. 69572
A—39 M3+t _ i M3 Nut N

FALCON:counter gear cross member
FALCON+outward-bent main frame (R)
FALCON:outward-bent main frame (L)
Radius arm stay

A—40 ' AT AT FY—HORALS—
A—dl  7oa3 A 44 7L —4L(R)
A—42  FZrnasHghid a4 v—4 (1)
A—48 S5 TRF b AT —

/A—79 A-44  Fo AT bk Tail boom holder
A—67 A-45 A A7V —LHiHs Y 7 b ! Main frame reinforcement shaft
/—"“ A—46  888EAFIMfts » 7 b 888 Wind shie}d mourztir;g ;haft)
A—47 SEBIA L~ (Brg A) Metal I type lever (ind. Brg.
\/\ A—48 ' GEMLML Y~ &8 (Brg A) Metal L type lever ¢3 (ind. Brg.)
% —68 A—49  SEBWLALS— 74 (Brg A) Metal L type lever ¢4 (ind. Brg.)
/ A—50  Brg. LF730 Brg. LF730
A-51 Brg L730 Brg. L730
LE 44 m A—52 | Bre. LF740 Brg. LF740
/Overall length 44mm A—53 . Brg L740 Brg. L740

A=54  Brg. LF1060Z7

A-55 | EX2L2FEyFLA—(A)(Bre N)
A—56 | EX2L 2 FESFL5—(B) (Bre A)
A—57 ' EX¥yF2o 2+ —F(Brg A)
A—58 | EX¥ o FLsX—L 7t

A—59 v eI bDpyd

Brg. LF1060ZZ

EX collect pitch lever (A)(ind. Brg.)}
EX collect pitch lever (B)(ind. Brg.)
EX pitch mount plate (ind. Brg.)

EX pitch lever shaft

Shaft lock

—_ o DO G0 e D e DO e DG e OO 3 GO o DO R rm e e e e DD ke G em e e e e e DO B0 DO DO DD M B DO DO e e re s B DD e e e DD e = RO DO e

A—60 | T L N—%— bRy L= Elevetor torque lever
A—61 !l vn—p35—(B)RIE=3, R&=13 Lever collar3mm inner dia., 13mm long
A—62  Lri—n3-(F)AR=4, E2=9 Lever collar4mm inner dia., 9mm long
i ) A—63  Brg.n 57— (A)E=4, =15 Brg. collar (A)4mm inner dia., 1.5mm long
A-3 ADJUSTMENT A~64 Brgr 35— (BHE=4, EE=13 Brg. collar (B)4mm inner dia., 13mm long
. . A—65 | Brgh 53— (F)YHAE=4, RE&=6 Brg. collar (E)4mm inner dia., 6mm lon
Pla he as & & ’ g
ce the assembled main frame on a surface plate or on a plain desk. A—66 | o BHA K —n i1 | 45 Hardening ball
. i X . A—67 joy Fxo K 6 Rod end
1). Tighten eight (A-73) with which (A-18) is mounted. Next, fix (A-17) A—68 :M2X16 F7UxR Loy K 2 | M2 x 16 Adjust rod
to (A-18) with (A-15) raised. A—69 {M2X25 77U 2 koK 1 M2 x 25 Adjust rod
* NOTE: The staged side of (A-17) enters the lower side. A=T70 | M3>3 Ss 2 | M3 x3 Ss
2). Place a nylon sack in the portion which (A-9) is engaged with ::;; ::1§: 2: ; :2 i 2 :Z
a-nm_mm-n (1'.\-36) and tighten (a-29j and,\ (A-30) with four (A-73). At this A—73 [M3x10 Cs 20 | M3 x 10 Cs
] 5 / time, adjust (A-9) and (A-3%) so that they can smoothly move A—T4 | M3X12 Cs 4 M3 x 12 Cs
' | without the nylon sack removed. A—T5 | M3x16 Cs 1 M3 x 16 Cs
- 25 Overall length * 3). Place another nylon sack in the portion which (A-1) is engaged with A—176 | M3x25 Cs 8 | M3 x 25 Cs
(A-9). And tighten (A-3) where (A-1) and (A-9) can smoothly move. A—T77 | M3x35 Cs 4 | M3 x35Cs
4). Adjust all the gears so that they can smoothly operate with the i:;g M8 T y Mg . iOPH
nylon sack removed. ‘A 80 ;};j_lob FH :? 32 ; N PH
A . § A- El u
5). Fit and fix (A-59) to (A-57) where both right and left (A-58) can A—81 | M3+40v %ot 5 | M3 Nylon nut

come outwards from (A-57) only by the same dimension.

6). Tighten all the remaining bolts more.

7). Mount the rod (A-68) shown in the illustration with (A-67) and
(A-69). )

-4 - Limluﬂuuimhujmmm]l_uuluuimmjmhmjm JlillT!l lI | gl ]




Step B

B. #— K<Y b OIS MOUNTING OF THE SERVO MOUNT B. ¥=KvI Y b OWMMEG

D) BIATH EM o442 Lr -4, (B-2)(B—38)%
432 MVCERTAMNBIR(B—10) & ( B—14) THE{TT 23,

2) (B=1)&:(B—4)%2 x4 L—sicfiEd,

3) (B—=5):(B—6)%(B—4)xlfIEd, OB
(B—11) 2RO 5MICEZLTFa L,

4) (B—8):(B—-9)%(B—1)wRi»LET,

5 (B—T)%(B—6 ) )itiRit»LET,

6) (B—15) 2HAREZLTA4 7 b—2it{RiEDLET,

B.MOUNTING THE SERVO MOUNT

‘ 1). Mount (B-2) and (B-3) at the main frame
assembled in the former clause with (B-10) and
(B-14).
w 2). Mount (B-1) and (B-4) on the main frame.
3). Mount (B-5) and (B-6) at (B-4). At this time,
‘ % be careful for the direction of two (B-11).

)

4). Temporarily fix (B-8) and (B-9) at (B-1).

5). Temporarily fix (B-7) to (B-6).

6). Being careful for the direction of (B-15),
temporarily fix it on the main frame.

TI OB HT4IE  Engine mounting position

oS> ovw

OS engine

R

T2

ENYA engine

>
770 —4

Sub frame

1

2a b 27— (R) 1 Front stay (R)
B--38 7o bR7— (L) 1 Front stay (L)
B—4 #—F =29 b (4) 1 Servo mount (A)
B-5 H4—FK29 (B 1 Servo mount (B)
B—6 H—K2 T () 1 Servo mount (C)
B-—-7 o — RSN — 1 Servo mounting bar
B-8 $—FKTO L bR — 1 Servo mount stay
B-9 888 7 —Y) v U A NS B B 1 888 Cooling cover mounting member
B—10 | M3X 10 Cs 21 M3 x 10 Cs
B—11 | M3X12 Cs 2 M3 x 12 Cs
B—~12 |M4X10 Cs 6 M4 x 10 Cs
B-13 [ M4X15 Cs 4 M4 x 15 Cs
B—14 {M3r140 35t 2§ M3 Nylon nut
B—15 | 60~61ix U~ 9 b 1 Engine U mount for 60~61
B-16 | &3 FW. 7 #3 FW.
B—17 | w4 W 6 #4 Fu.




Step D

-

Cement

In case of OS engine
OS2 oD
C—18\

C-17

D0 ®

Cc-12

/_

C-16

K34 7+ 5 b

Drivenut 4y (c—3) i (C—4 )8 (C—6) PIMAY ET, Bff

@

\.7 c-3
=
o

Cc-2

5)

C. TV vERMHEII T ASSEMBLING OF THE ENGINE SECTION

C. v oI T
K+ v bid,

60~61 VAT o HRWC

S>TLET,

1) 22 RV TVBE RS54 TFo b, K3
4709y —, Iy PERALET,

) FIA4T9 00y —REBERNATEY
Bk FEiTi,
Hi-oTFIW,
2) (C—1)(C—2) (C—38)DREITAN,
K54 7%y FTROATET, DT,
+FLrFRED,
BTEHOER AR,
HBX(C—2)2ALTHESCHEDMT LT,
3) (C—6)iIX(C—-8)%ANTT,
BIE(C—8)D>XHED%2 (C—6 ) DARFEHIRLTITA

¥4 7702y —3&%

+FLCFDHEMA D
(C—2)iksANE%

RIEAFTEHEL £,

i3,

T xET, IZL,

(C—12) 2K 2BFRFHMITT I,

Z—FE(C—10)FE R (C—11)idxror%2 g7
LV — LICHUA Y BB ICREER  bE T DT, T TEEAT
I MAB y b AT — T5ELITH

FAHLERBRALTEOTTHAN,

C.ASSEMBLING THE ENGINE PORTION

This kit is for a 60 to 61 class engine for
helicopter.
1). Remove a drive nut, a drive washer and a

CDREIT A 5 A MTRT

D. oo 9—U T h/N—0ET T MOUNTING OF THI/E@ENGINE COOLING COVER.

ke

collet, all of which are attached to the D. MOUNTING THE ENGINE AND COOLING COVER
engine. .
NOTE: 1). Hook (D-2) at (A-2) without fail.
When it is not easy to remove the drive 2). Mount (B-15) at the assembled engine. At this
washer, please use the tool for removing a time, adjust (B-15) so that the clearance
drive washer. begw?ersl (A-2) and (C-3) may become parallel
c—10 2). Inzertt. }(l(tl-l) ,th(C—Z)‘,thar:j1 (C;3? in t}tlis Uorder D.IvUveEs—Uv s h—0REG SSTE- . Smm.
an ighten em wi e drive nut. Use a : . . . .
cross-head wrench for tightening. Attach a 1) (D=2)ENLWERZ (A—2) I T LT, icf:ci:earfdleta;:n;eear]:ss mr;;t bilzzi;gzzbr;;:(;2§o:}:y
long bar to the side of the wrench to which N SN _ CH7 AL DBz . ’
KLY L Do DES force is added for tightening. Wind a towel 2) MEtiofer 2wk ( B‘ 1504 thf TET, CORIZ (A turning (A-2) manually, measure the clearance
In case of ENYA engine (_11 on (C-2) and turn it to sufficiently tighten. —2)&(C—38) DB 1.5 mTHEfTIRE 2T (B—15) ax'1d mount (B-15) accurate.ly. _ )
3). Insert (C-8) in (C-6). At this time, placing PEBLTFIV, 3. Tlgh;en (B'.15.) on ;he ma;n fl;-ame w1thogt fail
the joint of (C-8) at the central ti f ) N . at the position where the clearance between
(C—6§ as shown( in )the illusccr:ti:n ptoirghltc;rxln oit &) BES-ETLVE, REPF Y —ORBESTOMENELS (A-2) and (C-3) becomes fixed.
with rubber-oriented adhesive. ' ’ FTDOT(A—2) 2FCHEIRLHLEBR2E D, F “4). ﬁgtzrmifneth(C—lo)‘ or (C—(ill)AtaCtC;}fdirtlg to tfihe
- _ - ; ind o e engine used. is time, when
- %ﬁg:f iﬁigrigs é§x6zwit(éflg;: When mounting MW BT E 9, the throttle rotor of the engine is fully
5). As r’1eed1e and (C-10) or (C-11) become an 3) (A—2)(C—-3)DHBB—EIE>1zaTET(B—15) open, set t:hza1 cariuregtor zl;ve;‘ so t:at it may
i { : be positioned right above ° from the perpen-~
ObStaCJf et UiC;luntlng e :nglﬂe torél t'he Tifﬂ AT V_A‘C%%‘Cﬁbﬁngj-° dicﬂlar line whgn the throttle rotor pof the
rame ey are not mounted in is ; . . .
C—1 | 5—rt—at—4— 1 | Taper spacer step.’ However, check that the engine 4) ERTAI Y E,T(C—10) 2 (C—11) 2T & engln;a is fully Ogenfdf and bset 14t5°softhat ;-lt
C—2 | = r252 1 | Cooling fan i th e ) Y may be positione eft above rem the
C—38 | n5—2% - Y- (L) 1 | starter pulley(L) Eﬁzozrﬁlin:a&g; completely closed wi To LORRIL, TR0y bvo -2 B0, * perpendicular line when the throttle rotor is
C—4 | 6BN S5 Y vya‘] T 1 Metal clutch housing] Pre—assembled & : y TN -DEHEHE LG LE LT 45°DN B, 20y bibo— fully closed.
C-5 | Brg HK0609 ! Brg. HK0609 N ; . s o 5). Being careful for the direction of (D-1),
C—6 | ¢8RN’ 5 52 a— 2 Metal clutch shoe " 4 —DLEDORKITF v T N—DPEEHHFELGLL K EIT45° DA E&E ) moun% (D-3) and (D~4).
Cc—1 GBI S o F L a—hTF— 2 Metal clutch shoe collar s . S . . .
c—8 @E;Ua;%-;;-zwr/a' 1 Metal clutch shoe spring e fice y FL, BRI ET, 6). P]'.ace (D-1) in the main frame and combine
C—9 | Ty y : 1 Rubber ring 5) (D—1)iehf»EaELT(D—38)(D—4) 2RI right and left (D-1).
C—10| OSAI%+ TL S —# 55— 1 Cab lever collar for 0S 7). Mount (D-1) to (B-9). Next, mount (D-1) on the
C—11| zvAFr T —h5— i Cab lever collar for ENYA Ty main frame.
C—12| M3X 16 Cs 2 | M3 x 16 Cs 6) (D—1)%24v 7L —s0fiicAR, EH£D(D-1) %
C—18| M3x25 JIS Cs 1 | M3 x 25 JIS Cs
C—14 M2Xx10 PH 1 M2 x 10 PH HEDEE T, D—1 }7~'J‘/7'171\'—— 1 | Cooling cover
C—15| M2# v + 1 M2 Nut _ , . _ D—2 | 28 —5 4o ~u k(L) 1 | Starting belt (L)
C—16| 23 FW. 4 | $3 FW. 7) (B—=9)iw(D—1) ZWMHY, Rizx 47— (D bl i wtws@m |° 1 | Starting belt hook (R)
C—1T| #5MAF—N 1 $5 Hardening ball 1) RmAT T, Ded | 253 om0 | |Starting belt hook (L)
C—18| M3X3 Ss 1 M3 x 3 Ss D—5|M3x8 Te 11 | M3 x 8 Ts
0 1 2 3 4 5 6 7 8 9 10

P P P PP PP PP OV PO 1P PP P 1Y 1P P O O



E. 505 4099 — 03I T ASSEMBLING OF THE LANDING GEAR

A&y kAT

2%y b7k

2%y bNUFK

I N AR A S 4
M3x12 PH

M4X 15 Cs
M3#4o03 5 ¢
M4y 44yt

W00 A 00 B A DD DD

Skit pipe
Skit foot
Skit band
Skit pipe cap
M3 x 12 PH

M4 x 15 Cs

M3 Nylon nut
M4 Nylon nut

E.SVvF4vE¥vy—0aT

1) (E—-3)Dx HffH%, N3 AX—KETLLETT(E-
L)AnBLLET,

2) (E—-1)ix(E-8)2F@m2@T>AnEd, (E—1)
DEP > TV Ol»SANE (E—83 )RR (E—1 )05
¥WmIDABHSRVWTL & 9,

3) (E—2)%x47Lv—uit (F—6)& (E—8) THA
WETH, x4 7 0v—2DBEFZFEMATS(E—6 ) RKIED
ORI LTHEET,

4) (E—-2)it(E—3) %2mMfHT T, (E—1)0%kHELE
BEHRAUAMIKEBFCESLTTFaE L,

5) (E—4)% (E— 1) cBEEEH CRATET,

E. ASSEMBLING THE LANDING GEAR

1). Widen the screw-mounted part of (E-3) by using
a screw driver or the like to insert it in
(E-1) easily.

2). Insert two (E-3) in each side of (E-1). Insert
them from the non-bent side. It is good that
(E-3) is positioned about 3mm from the end of
(E-1).

3). Mount (E-2) on the main frame with (E-6) and
(E-8). But (E-6) which is wused at the rear
side of the main frame should be temporarily
fixed here.

4). Mount (E-3) on (E-2). Be careful so that both
left and right ends of (E-1) may be placed at
the same direction.

5). Mount (E-4) to (E-1) with an instant adhesive.




Step F

1.

2).

3).

4).

5).

F. 7L — KON FINISHING THE BLADE

A4 T L—-FDEE

F-1.FINISHING THE BLADE

In case of main blade 100mm
_ —— ~ ;
F-NTL—FDOHE
In case of tail blade
50mm 50mm
| A

F—1 |50t i1 TL—F 2 |50 Semi-symmetrical main blade
F—2 |50t By —VTL—F 2 | 50 Semi-symmetrical tail balde
F—8 (A4 TL—FIMFa—7 1 { Main blade retractable tube
F—4 |57—-nFLr—-FIRFa—7 1 | Tail balde retractable tube

F-lL 7L —FomI

1) (F=1)(F—2)DEEZ2300F[BAIDH  F—r— T
BELW S pakmict bEd,

2) @ (F—8)iI(F—1)%1MAN, 15RXCERRTS
THET(F—8)%28 b LET, 321D (F—1) %
R LE T,

® (F—4) A (F—2)ithiLE T,

3) vHL - -PECERPHEIE, A FAMCERTHIHX(F—
3)DMWE3I-E->T, BRAUKICETICEELE (F-38) %
WOHPLW-L hEYTTVEE T, BTV - FRHIEE
TRETHE>TFIW,

4) HEEMB-t2 (F—1) (F—2 )mwEd (F—8) (F—-4)
2(F—1)(F—2)DOWWICESLATH v bLET,

(&) BAMIZ-T(F—1) (F—2)XKlE»PHTERRIC
2, FEREABEDLERTETTFIL,

5) #y hLEHZD(F~-8) (F—-4)&(F=1)(F-2)

OREEREEN 2 2UEEL T3 ET,

Polish the surface of (F-1) and (F-2) with sand paper of about 300 meshes to

finish it smoothly.

(1. Put one (F-1) in
illustration. Cut the
(2). Put one (F-2) in

(F-3) and cut off (F-3) to the dimension shown on the
other (F-1) as well as above.
(F-4) as well as the above.

Now, boil water in the pot. Pulling both ends of (F-3) as shown in the illus-

tration,

of the blades.

slowly apply both surface and rear sides of (F-3) directly to the steam
coming from the boiled water.

Do this until (F-3) completely sticks to the surface

Cut off (F-3) and (F-4) at both ends of the finished (F-1) and (F-2) according to

both ends of (F-1) and (F-2).

Pour an instant adhesive
cement them together.

NOTE: If any bubble comes out in several weeks, do the same as above.

between (F-3),(F-4) and (F-1) and (F-2) in order to

Threa
hEEELET
Firmly fix.

TV - FNT % —(BI5 ¥ 500)

Blade balancer

F-2 5o 2R
(F=1)(F—-2)DXF 2HBETLVET, X2 H
BIN)a72 -ORTICBOTIE, REELXA T E
TOTHEEZTL>TFIWL,
1) NS AL, MHESTL s DT L —FANT U3 —n
M8X80PHEiE, M3X 80 €42 M8+ v F 2HEBUBE

Td, LLTIE, T7L—FENSoH—RFRHLTDONXS 2 B
BRIEVET,
2) @ (F—1)DOMS8:MADR%RF I ELFMLT(F-8)
wHhirEd,

@ A7APCERNTDHC (F—1)DMBUTT b —
Sy —OEEBLT, @HOFy FT2HO (F—1) %

BIATL-o-h DI E T, CDEE, (F—1)d
T — KNS v —DEOEFRLNCAEBL, 2HKO ( F—
1)%, FUv—FN"5 o4 —DfiWeH- riic—EHE LK
BRI LET,

8) FU—FKNF LoDl EETEL LWWTAHET,

4) @ 2HD(F—1)BKRKERETLEE>TVNIE, 2K (
F—1)DnR"5302@3ERT0ET, WINpL—HD ( F—
L)W T TLAUENRST v 2@ ENTV VL ER D E
T,

@ BAHED(F—1)iC, v+ Cs SRR TEE»H 20
mMDARBIC &5 FUT, 2D (F—1) BKEREBIZE S
FTHLVET, (F—2) bAKKITLVETT,

® KPIREBICL »12B5D > o b Cs TOEI %310,
AORNEFE2ABLE T,

5) BOAO(F—1)0BENS 20mT—RAEDH 2
FY - FUNTI 2~B3DREEHILHT, 4—-QTiH»12%,
R (F-1)D0RBIOPLLRKEDICYD, N =Tk
XALBEEERTEHDE T, (F—2 ) bABEICLET, 5T
VREELARN L FTLIVIHERLTFIN,

6) v EANIIEDE, FBO(Q—83)XHBFEHNED b
ToFR ST —TRATAPMCERTDIRC 2RO (F—1) (
F-2)ihbed, EHED(F—-1)D I v *r 05 —71i3
FI o F o SBRBTENLSTLTAIIDIR, BT LIZANE
WTUL & 9o

A CE

P YA
d solder

(Optional extra: ¥500)

~

////
éil/iiﬁ £ Anvil

N

B -

Transcribing mark

F-2. BALANCE ADJUSTMENT
Now, the balance of both (F-1) and (F-2) is to be
adjusted. This balance adjustment is one of the most
important points for any of helicopter to fly in
safety.

1). For the balance adjustment, a blade balancer
(which is one of the optional extras supplied by
HIROBO INDUSTRIAL CO.,LTD.), M3 x 30PH or M3 x 30
all-threaded bar and two M3 nuts are required.
Here in this clause, the explanation is made for
the use of the blade balancer.

2).(1l). Drill M3 and M4 holes of (F-1) in the
(F-3) by using a drill.
(2). 1Insert an axis of the blade balancer

through the M3 hole of (F-1) as shown in the
illustration. Then, sufficiently tighten the
two nuts, putting two (F-l) between the
balancers. At this time, locate (F-1) almost
at the center position of the blade balancer
and set two (F-1) so that they may be located
on the same straight line when both ends of
the blade balancer is held by your hand.

3). Try to raise both ends of the blade balancer.

4). (1) At this time, if (F-1) stops horizontally,
it can be said that accurate balance of (F-1)
has been secured. If either of the two blades
comes down, no balance is secured.

(2). Add a weight like a small cap screw or the

like to the position 20mm inwards of the end
of a lighter (F-1) until both two (F-1)
becomes comple&ely horizontal. Do the same
for both two of (F-2).

(3). When perfect horizontality is secured,
weigh the weight of the total added cap
screws. And prepare a solder of the same

weight of the added cap screws.

5). Drill a hole of 42 to 3mm dia. at the thickest
part 20mm inwards from the top end of the lighter
(F-1). Cut off the thread solder weighed in the
clause 4).(3) a little longer than the thickness
of (F-1) and tap it in the blade by using hammer,
and fix it with an instant adhesive. Do the same
for (F-2). The drilled hole should be completely
stopped up with the thread solder.

6). Stick a red or blue tracking tape of the
transcribing marks (Q-3), which are one of the
standard accessories, to two (F-1) and (F-2). The
right and left tracking tape of different color
should be used in order to easily distinguish the
color when adjusting the tracking.

10



Step G

Step H

G. 5 —JL/NA T DFEIL T ASSEMBLING OF THE TAIL PIPE

G.5—ANATORITERMG
D (G—1)ic(G—8) #ANET,

G-—1
G—2

(G—1)ygngos

1

BB F—LE o avflIT(G—8 ) )DF —/8—Tl o> T3 | G—4 3F-3vbo—iieTh F1.2X1,000
G—56 | F¥ -3 bo—Ast4F F3X920 PP

FHF -V ors flTT, (G—8)IR(G—1)DEHSD
IO ETAEL ETHLIAATTIAWL,
2) (G 1)DYNBEDH3Mc(G—6)2(G—T) TH»3

G—-6§

G—-9 |[M38X
G— 10/ M4 X

F — 47 (L)
F—NT LT —X
G—38 | F-AFIATL v 7 b F2XTHT

| P Y —
G~-T7 21954 F235 7
G—8 ’;—wrw THA K

Tail pipe (L)
Tail boom brace

Tail holder

$#19 Pipe clamp
Tail drive guide
M3 x 5 Ss

M4 x 4 Ss

5 Ss
4 Ss

[ T T

Tail drive shaft g2 x 757
Rudder contral shaft ¢1.2 x 1,000
Rudder control pipe 43 x 920 PP

CEELET,
3) (G—1)®A4v7L—LiBffdEd, COBE(G—1) 6 (G—1
DIz, PO (A—44)DEIRZAAET, Ty va v
4) 7= Ty v a2 (G—8) 2WMAMNUE T, BNLTIR, WA
BMEEDFTB(G—10) DA ZV i OE AR, FTNH
D(G—10) 2FEDRARA LT,

#H) (G—383)&:(H—-9)MB—EHBRZIBEIZEEBLTTS

Vo b L—EBIZ L > TWVIWESWE, —EBITE 2 PERELET,
/T (H-15) oHAMED (G—8 ) #BELTTA IDFy PCHERTHEF—VETAT

P
5) 7=y a3 (G—8)%2(G—1)DH%2E
LT(A—82)kkANE T,
() BET (G—-8)(A—-82)DHICAS
CERBERELT FIW,

G- 1OHRREZIELAL

G-8 Insert in the central part of (G-1)

=

Ly 2 MIE=TBTHT Yo

) ICHRAED (G—6 )it (H) 7 — v
R DICRETHRDAA (G—9) T

BElficlk, BR (G- T)TapheAf L2 —
T, ORI,
SRTEMTAERCLAZBCLTTIV,
7) (A—44) 2RECHOHT (G—1)

F— i o sidEEB S  G7

G. ASSEMBLING & MOUNTING THE TAIL PIPE

1).

2).

3.

Put (G-8) in (G-1). The notched side of
(G-1) 1is for the tail transmission side and
the tapered side of (G-8) is also for the tail
transmission side. Push (G-8) to the center
part of the (G-1) by using a round bar.

Prove the notched part of (G-1) with (G-6)
and (G-7).

Mount (G-1) at the main frame. At this
time, the edge of (G-1) should be trued up
with the face of inside (A-44).

4).

6).

7).

Mount (G-3) at the tail transmission. When
mounting it, tighten it 1in the diagonal
direction. Fully tighten one side of (G-10)
and do the opposite (G-10).

NOTE:
Be careful so that (G-3) may be aligned with
(B-9). If they are not aligned with each

other, correct (G-3) at the outlet part of
(H-15) by your fingers.
Insert the (G-3) mounted on the tail

transmission in (A-32) through (G-1).
NOTE:
Check that (G-3) enters (A-32) without fail.

Place the tail transmission (H) extremely
in (G-6) already mounted at (G-1) and fix it
with (G-9). Further tighten all with (G-7).
At this time, adjust the tail transmission so
that it may become horizontal at the left
side when observed from the rear part of the
helicopter.

Completely tighten (A-44) to fix (G-1).

The length of piano wire used in this kit is
757mm long (equivalent to 30 inches).

H.L F—JL2 93253 E DISASSEMBLING VIEW OF THE TAIL TRANSMISSION

XKAED/NIWF%
NELT @S B
Turn the side whose
inner diameter is small,
to outside.

H-—1

H-2

H-3

H—4

H-5

H-#6

H-7

H-8

H-9

H-10
H-11
H-12
H-13
H—14
H-15
H—-16
H-17
H-18
H-19
H-20
H—-21
H-22
H-23
H—24
H-25
H-—-26
H-27
H-—28
H-—29
H-30
H-131
H—-32

Hr—novLy
Fr—arTL—Frasy—R)
Fr—n7rv—rxars— (L)
ZTXT 15—
Hr-—re, Fery
a.y Fx K

7 — ) ¥¥ - Box (1)
F—m ¥+ — Box (B)
F—VE—
F— B

48 ¥r—H K
244 ¥v - (&
F—w¥E,Fay b
FoAEy FLN—
22 2adsb

Z3 KB hF—
F—AE o FTL— b
F=E s FTL—=pZby¥—
F2XBE Z =Kty
Brg. 68522

Brg. 6850P

Brg. LF3—6
Brg-CRT4-9

Brg. SS3-9

M3X3 Ss

M4 X4 Ss

M2X10 PH
M2+ b+
M3U» s b
ZHBMAE -

2 2 FW.

43X 5X05FW

O e I R N I e il N RN O SR OO SR

New tail housing

New tail blade holder (R)
New tail blade holder (L)
$7 x 7 collar

New tail pitch hinge
Rod end

Tail gear Box (A)
Tail gear Box (B)
Tail lst shaft

Tail 2nd shaft

Miter gear (H) Left
Miter gear (H) Right
Tail pitch rod

Tail pitch lever

$2 joint

83 x 5 collar

Tail pitch plate
Tail pitch plate stopper
$2 x 8.8 Needle pin
Brg. 68522

Brg. 6850P

Brg. LF3-6

Brg. CRT4-9

Brg. SS3-9

M3 x 3 Ss

M4 x 4 Ss

M2 x 10 PH

M2 Nut

M3 U nut

$5 Hardening ball

$2 FW.

$3 x 5 x 0.5 FW.




. Step |

I. EE 0 MOUNTING THE TAIL BLADE

I.RRORA G
(I—-1)(I—8)08BEIL FEHHARXAT V0757 VH

2TV —LNRAEY TT,

1) (I—=1)(I—2)IC432AMCERTEHRRCHER S,
(I—5) %2R EHTEdT, (I1—-8)(1—4)8MA
R bt E T,

2) (I-8)%43 2 MCERTIMBERERMLTE T,

@) (I—-8)IBEBESLSRT, ARITTF -y s

EEAIEBRBRICEMAT TTI N,

(1—8)% YSuF 407Xy —OHETT? ©3HETIK

kL2 (E—6 )& (E—8) THRfMIET,

@ (I—8)(G—2) 2R EFELET, RiIT(G—
2)DEH5—Hikd (1 —8) PRAKCIMAITETY, (I
—8)i (I —5)2MATETOTHAEIZEELTHIWL,

4) (I—1)(I—-2)%(I—5)t(I—8)T(G—1)
HLfH T 9,

&) (I-1)i, EEREEIVLEVRICIAT TTFaW,

5) (F—2)%(H—2)(H—38)xRMIET,

(&) BE%*EAm» >R CHHE O (F—2) @dEELET

OT(F—2) ok ( REDCEWVE ) PREHE Hicm<
BRETTTFaw,
(G—4)DRA(G—6 )" a3 LET, NV

ST (G—4)eNny #F23(C—6) DHIR~—2 Lk

EAN(G—4)DN N EFRBLLEBL (G—6 )ITAN

£9. NAVRIEILVBEERL TFaW, (G—4)

DRI =D ST, YK Y v -SRI (G—
4) %% 5 b LTRABRTE>TFIW,

® (G-4)%(G—5)iIELET,

7) (G—-5)%(G—1)IK2fFp, €=—-N7 -7 TitHET
B(I—1)D1empifile (1 —38)D2mpFIVRLTL & 9,
tz7L, (G—56)id5—N3iys  OFRLELSAIICSmE
TOECLATIED, FRorbBid (G—4 )7 RZAECLT
Fawv,

8) (I —-T7T)%A4A5AMCERFTHRECMILT(G—5) %@
L, 472 —4s (1—-7)%20f0%7,

9) (I—-6)(I—9)% M (A—14) KRATET,

38) @

6) @

I-1 KEER 1 Horizontal tail blade

I—‘2 AR M . Sut'a plate for horizontal
tail blade

-3 EHRR 1 Vertical tail blade

I~4 | ZEER®BYE 2 Sul? plate for vertical
tail blade

I—5 [ 47w F 3 Pipe band

[—-6 | 7oA bPa4rb(B) 2 Adjust joint (B)

I-7 TA Y —2F 5 h— 2 Wire sticker

I—8 F—WT—bhFTL—RE—TF 4 Tail boom brace terminal

I-9 ay Fxop 2 Rod end

I—10 | M3X16 Cs 2 M3 x 16 Cs

I—11 | M3X20 Cs 2 M3 x 20 Cs

I—12 | M3X16 PH 4 M3 x 16 PH

I—-13 | M8+1av+y b 8 M3 Nylon nut

I—-14 | #3FW 6 $3 FW.

1—2

s

wx ) KYNVETI -5
DT EbRTHIT 3
Drill in alignment with the

hole of 1-5 by using a chisel

G_5 or adrill,

T
Bending

12mm
nT G-5

1—7 XehD
. Bending /
12mm :

w5
Soldering

Soldering

P KCBADETLERD » 35

I. MOUNTING THE TAIL BLADE
(I-1) and (I-3)

should be painted with a paint

spray for foaming materials and for plastic models.
All the others should not be used.

1)

2).

3.

As giving some angle to (I-1) and (I-3) as
shown in the illustration, drill holes for
mounting (I-5). Drill the same holes on (I-3)
and (I-4).

Mount. (I-3) at the position shown in the
illustration.

NOTE:

Mount the (I-3) so that it may be located

right angle to the tail transmission at the

right side when observed from the rear part of
the helicopter.

(1). Combine (I-8) with (E-6) and (E-8)
temporarily fixed in the paragraph '3 of the
clause '""Agsembling the landing gear'.

(2). Mount and adhesive (G-2) on (I-8). Next,
mount another (G-2) on (I-8). But be
careful for the direction because (I-5) is
mounted on (I-8).

4).

5).

6).

7.

8).

9).

Determine the rod length to the servo.

Mount (I-1) and (I-2) on (G-1) with (I-3)

and (I-8).

NOTE:

Mount the (I-1) so that it may not be inclined

in either direction.

Mount (F-2) on (H-2) and (H-3).

NOTE:

As (F-2) rotates clockwise when the helicopter

is observed from the left side, mount (F-2) so

that its front edge (thicker section) may be
turned clockwise.

(1). Solder (G-6) at one side of (G-4). When
soldering, provide (G-4) with solder and
place paste in (G-6). Place (G-4) in (G-6)
as melting the solder. Be careful so that
no solder may not be splashed out. Solder
the other side of (G-4) as well as above
after cutting (G-4) when linking the servo
linkage.

(2). Pass (G-4) through (G-5).

Fix (G-5) on (G-1) at two points with vinyl

tape. It is better that (G-5) is fixed at the
positions lcm before (I-1) and about 2cm
before (I-3). However, set (G-5) at the

position 8cm before the centerline of the tail
transmission. After the position, keep (G-4)
alone.

Finish (I-7) as shown in the illustration
and pass it through (G-5). Mount (I-7) on the
main frame. .

Mount (I-9) on (I-6). Then, mount it on
(B-14).

2 3 4 5 6 7 8 9

10



Step 4|

J. X HEDFEIL T ASSEMBLING OF THE MECHANICAL PARTS

MEls 2 X hEL
To be higher than the fuel tank height,

7 42 — Filter

* » 712 —~ To the carburettor

\

GEL1) MEASATIE L VI v F 2 — T Rl
FE2)BEL2 2070t T IHEVER 2% LTHER (3484 )

PO MEEAS D
Fuel supply / discharge port
g\\\7 M3 £z M3screw

NOTE l: Silicon tube is to be used as fuel pipe.
NOTE 2: A longer aluminum pipe of fuel tank should be
cut off for use. (3 pipes in all).
) A4 T —FERBICHTLS ME S o RO
NOTE: Do the same as those for the main blades. FINISHING THE FUEL TANK BAND
T ; i T
o Cy40 nEels o i 4mm Pl
Z(E68 K ‘ amm
—== Gyro Fuel tank \ |
Receiver A\ i
Ny T — \ I‘
. i
Battery ~ [ EEHDJ-6%
i UbE 3

‘ Cut off J-6 of the

Double-side stickable tape o

. /
73,‘//\"7\ /

N Control panel

J.XHhBOMAIT

D (J—4)ww(J—6)RANT, F) x4 T —romr’
TRRIZBFETA OB RIEH ¢,

2) DTE-12 2 W EOBRCAS AN TCRRTEMBER (T —5)
P REERTRRT S,

@ (J—5)2MAHIZHERDO (I -6 )iy FLTH A
9,
3) @ »#FOBEE(B—1)ic4T, (B—2)BMAT2%
D(I—T)ADI3IREFVETHITET,
@ (J=7)(J=9)TxFOBRBELE T,
4 ® (J—-2)%4 32 TERTHTHIKHMIMITELET,
@ (J-1)%2Bko|w(J—-T7)(J-10)(J—-9)T
B3, (BRE& 2 2fE7 —7CTlOHTHLELEAWT
L&do)
@) (J-1)DFEEANFOED ETFHACEZLTTFA,

5) Cv 4 oDEEIE, 1A FTERTANBR SMEOTHH 7
—T R 2/ER, Yy AadRE L LS - BHIZITY 5 LV
CEEF L TRAT TTFa W,

6) M, T A0 tRAUBEIMEDHET — 7% 2KER,
(Cr 1ot HBOBMPFERTHERIIZL1000 mARHH )
452 OETRNBIEBEX, BHO L 3mEOFHRF — 7%
2HER, ZEMWEPBERI - -7 - T THCE—FHILBRZT,

D Y1007 A, BEBOLCHET -7 TEETL LA
WTL xS

cementing surface

J—1 | #K% 7 400ce 1 Fuel tank 400cc

J—2 | BHS 70 F 1 Fuel tank band

J—8 BE s 01847 1 Fuel tank pipe

J—4 65X 200X 4 N=¥iE 1 65 x 200 x 4 Veneer board

J—5 20X 40X 12 3% 3 1 20 x 40 x 12 Control panel

J—6 ARTLU—rUREF 2 —T 1 lHechanical plate retractable tube
J—-17 M3X12 PH 2 M3 x 12 PH

J—8 M3 X10 lliv = 6 M3 x 10 Flush head screw

J—9 M3 b 8 M3 Nut

J— 10| &8 FW. 2 | 43 FW.

J. ASSEMBLING THE MECHANICAL PARTS

n. Insert (J-4) in (J-6) and make a base plate of the mechanical parts
in accordance with the method described in the clause F) "FINISHING THE
MAIN BLADE".

2). Adhere (J-5) to the position shown on the illustration of the base
plate made in the above clause 1), with an epoxi-oriented adhesive.
NOTE: Cut off the retractable tube to be applied to the section where

(J-5) is to be mounted.

3). (1). Fitting the base plate of the mechanical parts to (B-1), drill
holes of 3mm dia. for (J-7) for mounting it on (B-2).

(2). Fix the base of the mechanical part with (J-7) and (J-9).
4). (1). Bend (J-2) to the dimension shown on the illustration.
(2). Place (J-1) on the base plate with (J-7), (J-9) and (J-10).
(It is better that the fuel tank is fixed with double-side

stickable tape).
NOTE: Be careful for the direction of (J-1) and for the vertical
direction of the base plate for the mechanical parts.

5).

6).

7).

J—-10

When loading a gyro compass, pile double-side stickable tape 3mm
thick doubly at the position shown on the illustration. Mount it so that
it may not come into contact with the fuel tank and/or the battery.

When mounting a battery, pile double-side stickable tape 3mm thick
doubly at the position shown on the illustration as well as the gyro (If
the battery is commonly used for the gyro, 1000mmA battery is to be
used). Also pile double-side stickable tape 3mm thick doubly on the
battery. And place the receiver on it and wind the battery and receiver
with a vinyl tape together with its base.

It is good that the amplifier of the gyro is placed on the receiver
and is fixed with the double-side stickable tape.

— 11 —




Step K dtep L

K., 4+ —-KDH I} MOUNTING THE SERVOS L. 275 — O3 MOUNTING THE MUFFLER
\ AN
K9 . | \
K-5 a4 —xFK (Y
Aileron servo K—11

7
)

_*K-2
/

%75 —7 474 — Muffler adapter

KA T s50~61M4
ARY 4 PR~ 7 5 —

I L R—d —H—F Option, square type side
exhaust muffier for
50 - 61 engine

Elevetor servo
M4 x 10C.S

R TSI-TET s —

Muffler adapter

M4X10 Cs(x vz DBE)

Ba
M4 x 10 Cs (In case of ENYA engine)
I\D—}b}ﬁ‘——-‘f /@ ) . @%A
Z Ty bl a osx~vov =N
E AR - ()]
In case of 4 servo
.5 X
Pitch control M 85X L2 A A b _~YM 3.5X10 Cs.
Throttle } servo Mo.9 % INH R In case of OS engine,
| M3.5 x 12 Hexagon bolt M3.5 x 10 Cs attached
to engine
AT ar7yvarABRFHER 75—
Option, backward exhaust muffler for FALCON
,rK—l gy kUK 8 Rod end
"KE—-2 | #—F@MHra 8 Servo mounting shim
K-8 | #5MAF—n 5 $#5 Hardening ball = 4 _ — L?75—-0O iS5
K—4 | M2x8 PH 5 | M2 x 8 PH AR ) i ‘
"K-5 | M3X 12 PH 22 M3 x 12 PH =) Rudder control servo Axo M2, 60~617520x o HBERE->THWET, =
v M26X6 Ts 6 M2.6 x 6 Ts ot oo 5 : 5 — 5 N
M27X 10 X% 2 1 M2.7 x 10 Wood screw l LTI FGOET, ﬁﬁ§17/5/777 @{ﬁﬁﬁ%b‘??&)b
(weiao | B 2.5 FW 6 $2.5 FW. LT,
K—9 | 23 FW 23 $#3 FW. o 5
K—10] M2+ ¢ 5 | M2 Nut 7ynvarHELSHERT 75— ¥ 6,200 —
K—11{ M3+4a %5 b 20 M3 Nylon nut . ~ (1 : 5 _ _
K—12| M2X60 722 bay b 1 M2 x 60 Adjust rod SO~ELAARY 1 KR~ 77 Y 6200
K—18] M2X 110 72+ A bay b 3 M2 x 110 Adjust rod
- K. MOUNTING THE SERVOS L. MOUNTING THE MUFFLER
K. 4 —RKROMWE G 1. Remove every servo horn from the servos This kit is f 60 61 ol .
e N N T = = and mount the servos at the position shown 1s it .15 .or X to class engine.
) #—FREHT0BEY—Fh - R2EoTA TR MERTS Therefore, it is highly recommended that
i on the illustration with (K-5) and (X-11). Hirobo' ;I 5 ¢ fy X
fBiEY—F%2 (K—5) & (K—11) THHZEEL TR At this time, be careful for the mounting SLro ods.L v lerkc? one of the optional extras
. . 1s used 1n your kit, too.
E9, direction.
2). After each servo is mounted tighte
() 49— FHEEES 4 —FHBRESLT TV, ) (3-7). ° ’ ghten Rearward exhaust muffler for FALCON .. ¥6,200.
H—F OB 35 B—7 DA . ter the lead wire of each servo is
2) % B It w1z, ) k5544 . 3) AF he lead wi £ h . Squ?re tszgpe side exhaust lfxuffler
8) BRH—HD)— KL SEMICHEELIHE, U — KT — connected to the receiver, bind all the or to 61 class GOBINE .occnennen ¥6,200.
= 8 o ’ lead wires with vinyl tape.
TRETHEELHIRLTELEBNTLE S ° NOTE:
(E) TLAR—%—4—FKETilord— £HEMTBEAICIR If the elevator servo comes in contact with
the aileron servo, it is recommended that
(K—=2)%2FHLTTFa, (K-2) is used.
0 1 2 3 4 5 6 7 8 9 10

—12 — I,. | wili | | nl Hnul.mlunlmiouMLhmJ.uuhuLLmthude



IStep M

M. O—4%—A 'y F®O# I T MOUNTING OF THE ENGINE COOLING COVER

Hire ratio (Large)

£ 7 —HE (K)
R

Standard ratio

MAER T F LV TT 4

Variable mixing arm

M.AQ—49—A v FO$ENIT M.

DO (M—28)it (M—24) 2ANE T,

@ (M—28)% (M—15)RANET, ik (M—67) %A
N (M—45) TEELET. Z2LT(M—25) 2EH» 65
g4,

® (M—26) (M—27)%2 (M—15)ix (M—49) & (M—
57 ) THRAHT £ 9,

2) @ (M—238)it (M—29)%AR (M—4 )MIH% (M—
47) & (M—59) T 29,

@ (M—23) & (M~ 29) O# U - 85 BRHEE A & £
T(M—23) & (M—29) 2E&ELET,

(B) Brg DHICEEFIVBASLTOBRESLTFaL,

3) (M— 1 )MiI¥s® (M—38) KR E7,
o -8 -~y i, TFRCUVBUEEARELTF L Y
F7—b28BLTOET, v PRI NVERDK A
Wil s bLTHDHET, '
4) Fo+ v 2T I bR ATAMCERLTHABMEITCTT
3w,
5) B#izy vl —bix(M—42) (M—43) 2RI £7,
COBEic, (M—43), E@I 2EAANASICEMAT 3,

Larger pivot bolt M-—43
., T

HERDREVEX 5 b b

M—42

M-—43
XeERODEL
= SR N 3 N
Larger pivot bolt

ASSEMBLING THE ROTOR HEAD
1).(l). Insert (M-24) in (M23).
(2). Insert (M-23) in (M-15). Next, insert (M-67). After that, fix all
with (M-45). And mount (M-25) at both right and left sides.
(3). Mount (M-26) and (M-27) on (M-15) with (M-49) and (M-57).
2).(1). Place (M-29) in (M-23) and mount the assembled (M-4) with (M-47)
and (M~-59).
(2). Give instant adhesive to the contact face between
(M-29) and cement (M~23) to (M-29).
NOTE:
Be careful so that no adhesive may enter the bearing casing.
3). Mount the assembled (M-1) on (M-3).
This rotor head is provided with a mixing arm of variable mixing volume.
It is set to the side where the bell ratio is greater.
4). Assemble the new swash wash-out as shown in the illustration.
5). Mount (M-42) and (M-43) on the co-axial swash plate. At this time,
(M-43) is mounted on the upper part in the diagonal line.

(M-23) and

-13—



Step N

N. a—%—~y FOEF(F MOUNTING OF THE ROTOR HEAD
. M—1 y=U—-7TLr—F B 2 Seesaw plate 7
M—2 | AREESAHF—r—F s — 2 Stabilizer bar holder
M—8 | v—v—Brg&ns— 2 Seesaw Brg. holder
M—30 M— 4 SN 7 b 1 Gimbal shaft
- M-5 HE I de 2 Mixing arm 3
M—6 ' Brg LF12602Z “ 2 | Brg. LF1260Z2 Ié
M—7  Brg LFW520 o 2 Brg. LFW520 g
M—8 | BrgL520 o 2 Brg. L1520 @
M—9 | F5%AF 4 ¢5 Hardening ball )
M—10| M2x6 Cs 2 | M2 x6Cs Iy
M—11 M2x7 PH 4 | M2x7PH
M—12] M3 X6 IMEAE 2 8 M3 x 6 Flush head hardening screw
M—13, 7 1.7 FW. 2 47 FW.
M- 140 EFy b E b (E) - 1 | Pivot bolt (E) N
M—15 2%2bta—2 m | 1 | Stant yoke 7
M—16 HTILr—Fhas— |2 New blade holder D
M—17 232t7Sx2b®nb | g | 2 | Thrust adjust bolt =
M—18 DBrg 10-15 % . 2 | Brg. 10-15 5
M—19 . Brg 15-20 2 Brg. 15-20 o
M~—20 Brg CRT6-12 2 Brg. CRT6-12 o
M-—21  Brg.HK0408 2 Brg. HK0408 &
M-22| M3Xx38 Cs . 2 M3 x 38 Cs e
M~28, 24 tes—n7 1 Stant center hub
M2X16 72 »2buay FEE48m M- 24 Fisoi-dL i 1 | New damper rubber
- M—251 a—03%2b%y7 i 2 | Yoke dust cap
M2 x 16 Adjust rod, overall length 43mm Mo26| 32§50 rm 5~ (A) ' 1 | Yoke damper collar (A)
M2X90 7 % Abuy F£E118m M—27: 2=2 82t —%5—(B) ! 1 ' Yoke damper collar (B)
M—28° E&y kAt (A) ' 2 , Pivot bolt (&)
M2 x 90 Ajust rod, overall length 118mm M— 29 Brg. RF88022Z | 2 Brg. RF8302zZ
M—30' TR~ FRFEFTAF—TL—F i 2 | Expert stabilizer blade
M-48 M=81 R§ESAH—rs—(B) | 2 | Stabilizer bar (B)
M—32 #r—bxF i 2 : Root end
M—388 wybxrF | 18 Rot end
M—34 Ho92via279b-7RbTE 57 ol New wash-out mast block
IR F O REFEMTHE M—85 Hoxviar7Pb EXyb7—54 ; 1 New wash-out pivot frm
. . P ; M—86 H9xvva7ob-2rt8—7—4 1 New wash-out control arm
Fix with epoxi-oriented adhesive M—37 H9xsiarob-355727-4 | 2 New wash-out radius arm i
M—38 2xX3X31 BS#35— 2 12x3x 3.1 BS collar |
M—89 &#2X11.8 =—Fuirr o2 $2 x 11.8 Needle pin
M—40 o55AKX—a | 1 | ¢5 Hardening ball
M—41 (#2752 7L—h 8T® | 1 | Coaxial swash plate Pre-assembled
M—42 CHs kAL D) | & ! Pivot bolt (D)
M—48. €& 5 b KA b (E) i 2 | Pivot bolt (E)
M—d44 M4x4 Ss |4 M4 x 4 Ss
M—45 M4X6 Ss | 1 M4 x 6 Ss
M—46 M26x8 Cs | 8 M2.6 x 8 Cs
M- 47 MB8x20 Cs i1 IM3x200cs
M—48. M3x¥20 Cs 3 | M3 x 20 Cs
M--49. M8 X28 Cs 1 | M4 x 28 Cs
M—50 M4X30 Cs 2 1 M4 x 30 Cs !
M— 51 M2X6 PH 6 M2 x 6 PH ¢
\ M-—52 M2xX8 Pl 1 M2 x 8 PH
\ M—53 M2X15 PH 1 M2 x 15 PH
5! \ M-54 M3Xx10 PH 1 . M3 x 10 PH i
¥ M-55 M27 v b 1 M2 Nut ~ !
(lf‘ j M-56. M375h 1 M3 Nut
M2XT0 7P+ Abn o KERITm ,tg 4/{/.{} M=567 M38F402 %5k 4 | M3 Nylon nut
M2 x djust rod, overall length 97mm ‘ > & M-58 Mdzdewsot ¢ (M4 Nylon nut
PO R e AL MEX1I0 7S e ek 0 B i o
0 . - > 4 - - o u
M2X80 72 2 bo oy KER8Tm £ Z @, M2 x 110 Adjust rod, overall lenth 139mm M—61: &2 FW 4 ; $2 FW.
M2 x 60 Adjust rod, overall fength 87mm / M—62. M2X16 7S +Rbast 2 | M2 x 16 Adjust rod
R N M—63! M2X60 72+ A tay b 3 IMZxGOAdjust rod
M2X60 724 2 boy KR 86m I /{, M2X60 72+ ALy FEE 86m M—64‘=MZ><707§~1I~U~;|~ i iM2x70Adjustrod
; @ - M—65] M2Xx90 7S¢ 2wy b 2 | M2 x 90 Adjust rod
M2 x 60 Adjust rod, overall length 86mm . " M2 x 60 Adjust rod, overall length 86mm M—66] M2X110 7ovA koo b 1 | M2 x 110 Adjust rod ;
M—67| #4298 =—FKaryw 1 | é4 x 29.8 Needle pin
. 3). Insert the co-axial swash plate, new wash-out
N.A—%—~y FOMG 8) (A—-15)i, A#AT vy a7 b —b, FIxv a7 Uk N.MOUNTING THE ROTOR HEAD and the rotor head assembled in the former
D@ (M—-2)ix(M—-381)%AN(M—60) TR ET, FIETH EV st —4 =~y FOIEIRAN (M—48) & (M~ 1).(1). Place (M-31) in (M-2) and mount it with aa‘llg‘; md the (A-15) in this order. Then, mount
GE) (M- 81) % AMICE|»1Eh (M—60) % (M—2)®  57) T(A—15) & (M~ 28) AT E T, (14-60) . 12) and (4-23) with (M-48) and (4-57).

" ‘ _ NOTE: 4). Using (M-33) and (M-62) to (M-66), make a rod
HNEe Y TEd, ic (M—44) T(M—31) 2[EEL 4) (M—388) &t (M—62)~(M—66) ®2fF-T, 152 bitFE Pulling (M-31) outwards, fit (M-60) to inside as per the indication on the illustration.
7, T ATIHED g v FRVEOIMST E T, of (M-2). Next, fix (M-31) with (M-44). Then, mount it in a position.

. _ . . 2).(1). Mark the position far by 35mm from the tip NOTE:
2) D (M—381)D4%Ess 85 mOIBRMNHT 2T, ) F#27 v v 7L —rD(M—43) & (M—37) 209 end of (M-31). (M-43) and (M-37) of the co-axial swash plate
® (M—-3l)itxzR®F L REEF 2T (M—80) 2HEI BHELTTaL, (2). Give an epoxi-oriented adhesive to (M-31) should be connected each other without fail.

BB ELAAE T, 5) (F—1)ic (M—32) #BHY THs 2T and insert it as turning (M-30). : 5). Mount (M-32) at (F-1) in advance.
) . ° NOTE: 6). When using a W-type wash-out of an optional
@) (M—31)DEIVHZIEEHRL, 72 (M—80)  6) £ 72 s v OWE Y+ v Y277 F2EATIH8THE, 15 Keep the length of (M-31) equal. Referring to extra, two see control rods of M2 x 70, shown
DOEfIEA5 2 FDETR BT M — ; s _ e , the indication in the illustration, the in the illustration, are required. (At this
yali| ERESECL (M- 1 )YEIK% ZrDOM2XT0Dv—y—artu—-jlaoy Fe2KERKLYE direction of (M-30) should be horizontal when time, set it, passing the rods outside the

KFC LTzB5ic (M—380) 3 /KFR AT LT FaW,. To (LOBI—270NMPBELTE s FLET,) keeping the assembled (M-1) horizontal. yoke) .
0 1 2 3 4 5 6 7 8 9 10

—14- ’ Illll’Ill[lllllllllllIllllllllllll}lllllllllllIlllllllllIIlIIIIII[“UIIIH[IIHIIIIIII!H'IIII[HIIJ



-1. #EEROV V-2

LINKAGE AT THE LEFT SIDE OF THE HELICOPTER

THE - —F
Rudder servo

27 veaZL—F

Co-axial swash plate 4T —

Mai?lTrame

' A 27w aTb—bEFIF w270 b0OER

%?‘73— v a7 Tk
New wash out

BKLR

Helicopter centerline

L= —FKXy bFELF (E)N

To seesaw pivot bolt

D ZZEROXREBEITEITTL>THFID,

2) 7, XEBORA »FR AN, RICEEHDO 245 72 AN
FT, UABILOKMCITEWET, FLRKCDIEFETHZ -
TTF A

3) EGBOKR PV LV (o XMFEHEPEBM )L, =2 -
FIAAIE (HBEYL, T3 (Roy b )L AN—-RF 4
v 3fre -fIBiKTS, (—FTFOHE)

) O BI—FRA - 2RMITETH, +FEDOF - 2 HH

U, 4% —#fHOE itz a3y (Roy b)), EuF
v ho— A Ok — i RER @R L LT,
@ FHROMIEIKE -2y PHIESZEBEZ AL ET,
@ w—rHey PHERBZCERRATAITILIILS, TFEE
F—rD3ADF —BYIbED, MO 1 Azl 3T,
@ RA—-3F5 F¥-LBM2X 8 PH EM2 ¥ » b THUUS
i, Yoy 7Kl TCsxsd,

7aROBBUEOLTRAROBRRHAEEZXSCERLTTSL . (NE2FALET,)

5 Toav-

FoFarra—-vAY—F+t— i 3MABERFH
L, ¥oFR2ba -2 (A7 yoadL—-—F+rDETET ~8m)

I AMEB (=K F - OAWLD HOERE) 2, *1%T

AbIL, F5F -V %BM2X8PHEM 2+ » + THAIIZ,

6) BY—FLH—FF—rPIHFITEIL, I —Fs—rp
EENZFADLN—to y FRIAMIETH, LRiRan®
LN—DNBCEAFICD y FOBRIPHFBELTTFIL,
H—RERL N0 5 FOTHIE, ¥ -FOZRTLHRY
hETH, 1L x-—2—f o AiLERIH120 ZATHE,
EoFarbo— A HREMY 75 %, o3BG 125
Sl bhEd, (FHERCIHLTHBERLTHIV.)

7T oo FOmMMIBKEOFELILS, 7o 8fDK2F 4 07 28 L
T, FHOETBIICE L NI pERFF LT 2 E T,
() v—roEEEHme bEELTTFAL,

1).

2).

3).

4).

Ty 3a3r¥y FAF 4 v 7 Engine control pitch stick °
- O)
®
£ &I E HIGHEST position
& 2% Y » Z [ Hovering position -:g i
L M2X110 79 2 bo oK HHE  Turning to RIGHT
M2 x 110 Adjust rod
B EATE LOWEST position & /X ) v ZKI B Hovering position
L TVNX—F—4%—&
Elevator servo / ® ; K Turning to LEFT ’
AN @ @ X 9, \
UP il DON it © ﬁ ® o . ® O
Rearward A Forward 0} iy ﬁx ‘ »
+ @) — = .-
© LRIGHT 2%~  LEFT &
i | ey 4 Rudder
45 Right Left % 3 ® o
UP il fill £ DON
@
& /X)) D BF On hovering Ol @ Rearward Forward
. 1A
RIGHT | il Rudder control servo :I© : 12mm [ 12mm
i = = s s
, / With the engine SLOW 5 o~ o\ o — .y — :-;©= = F—AIysaEARE
H I (©] VIEW showing the rear side of tail transmission
| 1
I @J F — ¥ o Fo o K Tail pitch rod

F— ¥ o FFL—bRF ¥ — Tail pitch plate stopper

5 — ¥y F L — b Tail pitch plate

7 — 7 L — F Tail blade - —E

T ey FhEA O—ORY

When the engine pitch is at SLOWEST.

MEfT Parallet

For handling the prop, please carefully read the

instruction manual attached to your prop.

Completely charge the battery of the transmit-
ter and the receiver.

First of all, turn on the
transmitter and next turn on the receiver.
turning off, turn off the receiver first.
turn off the transmitter. Keep this
completely.

Set each trim lever of the transmitter (refer
to the instruction manual of the prop) to the
neutral (MIDDLE) position and the engine control
(throttle) 1lever stick to the SLOWEST position
(the extremely low position).

(1). When mounting the horn at each servo,
use a cross-type horn. When using four servos,
the horns for engine control (throttle) and
pitch control should be a disk type of horn.

(2). Look for the position where the servos can
be set as shown in the above illustration.

(3). After checking that each servo can be
installed, cut off three horns of the cross
type horns and make it one as shown in the
illustration.

(4). Mount a ¢5mm ball at each horn with a M2 x
8PH and M2 nut and give a screw-locking agent
to it.

switch of the

When
Then,
sequence

{Use a sack N)

(5). Use a disk-type horn for the
engine control and pitch control, and deter-
mine the position (the distance from the
center of the servo horn) so that the pitch
stroke (the vertical stroke amount of the
swash plate) may become 7 to 8mm. Then, drill
a hole and mount a ¢5mm dia. ball with M2 x
8PH and M2 nut.

(6). After respective horn is mounted at each
servo, mount a rod from each servo horn to
respective lever. At this time, adjust the
length of each rod so that each lever may be
located as shown in the illustration. The
dimension between the servo and each rod may
differ to the brands of servos. However, rough
distance between cores is about “120mm féfﬂfﬁg

elevator and the aileron, about 75mm for the

pitch control and about 125mm for the englne
control. (Please finely adjust these distances
according to this instruction manual).

(7). After the rod is mounted, move each stick
of the prop and check to see if each lever can
move as per the indication on the above
illustration.

NOTE: Be careful for the rotation direction of
each servo.

servos of

— 15—




., #*_ :5 LINKAGE AT THE RIGHT SIDE
—_ I —_—
O-1. BEERD Y~ T =2 5E1HE HELICOPTER

TavBAA—E yFREDRE STATE with ENGINE CONTROL at SLOWEST and PITCH at minimum.

2B EFTAF ==

l | Stabilizer bar
KE N = ——
[- ] T) o —
) - .
© O F4T )‘/f‘/?l/-—!‘ﬁﬁb
65 m Paraliel Sectional view of main blade
® . S
0° 7 L — FEy F
15,mm Blade pitch #%%2 Rear edge line

® ®

Al%% Front edge line

M2X110 7Y% X bBv oy K
M2 x 110 Adjust rod

_ © Q
J ? J ® ® :
() yia = Sy VA = B4 /7'51
1 @ C D / ,@ ﬂ ®| | LEFT Aileron RIGHT
° [) ‘ ® - !
] l
i U
Turning to left I Ei O
ERE | Turning to right © ©
<] ©
12mm "12mm @ ®
o e =>\ ® +— X O EEEHFA
Aileron rudder angle N @// Rotation direction of servo
ol 5 @] ,
| S |®
{K.3# Low speed
L =
Bk ¥ — KD [ 5 Rotation direction of servo
High speed

M2X110 72 % AbBy k¥
M2 x 110 Adjust rod

o TL & — L A—{RENE
Carburettor lever at LOW speed position

4 4 —KOPE In case of 4 servos

30°

+ — & (D [B]#% /5 [A) Rotation direction of servo

(N X4 T —~FOFK v FHAK

1) T3 (289 bV ) 2AF 492320 —-DNEBT, &b
Bp—HD(F=1) 44T —F5KAOPUEIAEZEIRT
BFoTWX, ZA2ES3A4AF—TUL—FBEFTH-TS N —
V=DKEIC BRI LE T, FORAA4 T L — KOS
BRHT, 24 7L FORIBROHLEEBO LB ERATTHE
ZEAUESAF—N-PETTHI»REALE T, bLAAT
V= FOHRGER 2254 HF—-N—iZH{ U TRITF O (@A)
LT h, A0y bOo oy FLY FREE VIR TAA
TARAEESAF—N—EWTR BT TRELT T,

2) —HDTU—FE, FORBUKOEILIE, x4 T L -
F2180° B3 #T, IO A1 T L— FOWME % RT
ASETA S =N & AT L= FETE OO LTI g
DRICHRBLIT, #4071 — FEFEIOHLEL AT L b OB
AL, @0e o bOo L FI L FeEAYELERBL 4,

XA TL—FOE v FRE

v

PITCH ADJUSTMENT OF MAIN BLADE

IvavBRE vy FREOHRE STATE with ENGINE CONTROL at HIGHEST and PITCH at maximum.

FATAFE

Pitch slide amount

()
1_0mt

0° .

—20,_._——

A — b ok

When auto rotation

25mm |~ [
15 mn @ C)\
20 —DF /
On SLOW JO © ©
° ®
0 D
{35
LOW SPEED
gt
HIGH SPEED

.

Fr Ty — LN EgHAE
Carburettor lever at HIGH speed position

o Farho—yg—FK

Pitch control servo

Z2a .y by —F

Throttle servo

49 —-KDiBE

In case of 4 servos

® i
® %
PITCH ADJUSTMENT OF MAIN BLADE

Turn either of the main blades (F-1) right to 2). After the blade adjustment is made at one
the side of the helicopter body with the engine blade, turn the stabilizer by 180°. Looking at
control (throttle) stick at SLOWEST position and the section of the opposite main blade, adjust so
hold the stabilizer blades so that the gimbal that the centerline of the stabilizer may become
seesaw may become horizontal. At this time, parallel to that of the section of the main
looking at the top end section of the main blade, blade. In case the center line of the main blade

check to see if the line connecting the center of
the front edge line of the front blade with the
top of the rear edge line 1is parallel to the
stabilizer. 1If the center line of the main blade
is downward (toward the rotation direction) to
the stabilizer, screw in the rod end of the rod
"A" in the clockwise direction and adjust it
until the line may become parallel.

is downward to the front, adjust the rod end of
the rod "A" as shown in the left illustration.

— 16—

0 1 2 3 4 5 6 7 8 9 10
MMMMMMJAMMUJMMM




—

P. v EY - %4 /E—OII FINISHING THE CABIN AND CANOPY

febErv-Fr/E-OMI

(P—1)eBE2T3E41CE, 2&EDO~5 28, (Q—8)
LORBEZATEEEZRD T IV, BEN, BEMAY L2 %
Blopo o —Z27 LV —BRVTLx .

ZETIHS

1) (P—1)%800FLILOY v K= —TEE2RL TEK
POXGLLET, BBPEATYRAF V5 —F T XX 7
LTFIW,

2) BearEnTeE T84, Hotr ok h, BEVTESE
GO T» 5, ROBETH»>TFAN,

3) MEPKR-12L(Q—8) RPREAMBXEOET Y I TYY
2T, (Q-3)DEhbvREL 7 —TREE->T(P—1)
(Q—3) 2Maednid, EREVS>0LELTENRNTL
* 9o

4) (Q—8) ®-trdhE, 9 h—27L—-CHREINIES
Wit, L e BED S Y 7 —RBRETHIENARMHTROVLTL

& Do

&—0

FrEY - Fe/E—ORAG
1) (P—1)%45 2 ERTHECHEBEICEAT, (A—46)
(E-H)E, »r@aoarxaDiB2LLET,

2) (P—1)%(A—46) RN 228D %+Y) - FIE
THIET, TT/HhIVTEHITT, AIBPHAL TH»HLS
DB HTTFI,

8) (P—1)% (A—46) KM ET(K~T7)E(K—-9)
T(P=1)%(J—5)CHARLBEILTAX CE2HDAA
TVWiEd, (1732 +8H)

4) (P—1)%BEooALT(P—2) 2RHUET.(K—6

VTR BB, 152 CERTAREREDET,
(FVETHIVNEHOITHLERBVTLE H0)
5) (P—2)% (P—1)TMHIZETH->T, "HIETH

E 1
* v = (A 1

Cabin

Canopy (Windshield)

RHRAE
452+
EE~—7

L5 LB+
20 LEL v ¥
Q—6 |25 LBV F
Q—7 [30LBL 7

—_ = e =

Instruction manual
Illustration
Transcribing mark

L-type
L-type
L-type
L-type

wrench 1.5
wrench 2.0
wrench 2.5
wrench 3.0

vy PLET, BAEELIORXIDITH v L, BITESHTH »

FLIZADPRWTL L 9,

6) (P—2)%2(P—1)C(K—-6)& (K—8 ) TCHRAMITE
FTo BN VHENIL S FLT(P—1) OARMEID H, TS
DO TR L R TESZL T, RfTAC TS

DIRGDOEBEOTL x5,

7) (P—1)%(A—46)iT (K—5)& (K—9 ) THEfT,
R (K—=T7)E(K—9)T(J—5)ic@mfId,.

FINISHING & MOUNTING THE CABIN AND CANOPY

paints,

In case of painting (P-1), determine the
taking the color layout and and

balance as whole into consideration. The paints
should be a urethane paint or lacquer spray for
plastic models.

ON PAINTING

L

2).

3.

4).

. Roughen the surface of (P-1) with a sand
paper of 800 meshes or more to secure easier
paint adhering. Provide the <cabin with
masking tapes to finish it beautifully.

If several kinds of paints are used for
finishing, paint the color from thin. If a
paint is coated, wait until it is completely
dried, before painting next.

After the painting 1is completed, f£fit
(Q-=3) to the position where it is sticked,
and cut off by scissors. Then, stick masking
tapes on the (Q-3) to adhere them to (P-1)
to get rid of your finger prints.

When painting by a lacquer spray on the
body after (Q-3) is adhered, give a coat of
CLEAR for urethane painting to bring luster.

MOUNTING THE CABIN AND CANOPY

1.

2).

3).

4).

5).

6).

.

Mount (P-1) to the helicopter as shown on the
illustration and mark the positions of right
and left wind (A-46) and of the control panel
of the base plate for the mechanical parts.
Drill holes of ¢3mm dia. on (P-1) for the
purpose of mounting it at (A-46) by using a
drill or the 1like. First of all, drill a
smaller hole than 3mm dia. Then, confirm the
position of drilling. After that, drill a hole
of 3mm dia.

After mounting (P-1) on (A-46), press down
(P-1) to (J-5) and tighten (K-7) and (K-9) to
fix (P-1).

Once (P-1) is removed from the helicopter,
mount (P-2). Placing (P-2) on (P-1), determine
the mounting position by (K-6) as shown on the
illustration (it is better that small hole is
drilled by using a drill in advance).

Cut (P-1) by using scissors along the groove
for mounting (P-1) at (P-1). Firstly, cut off
largerly than the width of the groove. Finally,
cut off to the size partially.

Mount (P-2) at (P-1) with (K-6) and (K-8). Cut
veneer plate into small pieces and fit a cut
piece to the part of tapping screws (TS) from
inside of (P-1), and the TS (tapping screws may
not come off during flying).

Mount (P-1) at (A-46) with (K-5) and (K-9).
Then, mount them at (J-5) with (K-7) and (K-9).

— 17 —




PLETHIT THBIISERU UL, REICL I —EEESEKD
FCOEDRHT KRB TAREV RO RESCEABELET, ToF
BRTORBREABR2ITLY, 720754 RZFBATT,
754 MAE

774 MIBTRCAY I TE—ROVTREBD D% AICIEHE
ST TIV, 2, SYaVBRIZEAFO DTS, BEOILY
i, ENABORY - RADIZDI BT ABEIKLTTIN,
RITIBHEZ 2 ROEBIRT, ELREFECRRE L EVH LG5
TRMITFLUEVEBIR LT TRV, T2, ADKLIAETIIERT
REFK 2T, 22000 L TV3RIGEFIRAZIITSY
ORI LT AW,

TR
1) BEZ 7B 2 ANE T,

2) F47LE—DZ—Fr%E, Uai@WEHRAAINED S H—

EHzE LB L TOEHET,

) I3V IBVDOTISTH Ny 7Y —00@mEBELET,

4) EEWOXA o FEAN, RKILEZEBRDOZL v F2ANET,
B —FOHER LS —BEALIET, (2~ 4 oEROHEKR
24 o F 2T EET,)

5) BEBIZR4 -4 -DRESMHEZHEALE T, 2 2 OMEEAM
SBELLORT Y- 77 > YR ORE TY,

6) T2 DE

FoeROTrar by sizdhBMBICL,

Ero—fE(—FF)icLET,

D a9-3 -~ FOTVv—FxN&—2EFTEDL, EET

SUF 4T EY—DAX bt FRBALTT,

AR —F 4NV BRE -2 T — 1) —HERR 4
— 4 —iCH), BEIRE—F—DRA v FAN, ¥ —F 4
DRV ERED ET,

D T USUOBREVEAINLD, A& —F 4 TN DR
h2025DF 3, T O BHREIL 2V, XEHRD
IVAVAT 49 2~8a% ETET, i,
BLItc T av2A5 4 9 0% EFTET0ETE, 735
2FVI—bLs ==~y FPAEL THER TTOTE
DEBL, T rBBEILIIS bt A RT 4y
2% T, 2o —EEILTTFIV, Trordhro—[Oix
(739 FB - PULBVEBECRER) TRy 7958
BT}, XEBOI L ILRF 402D MY ALS—%DL
EFTTa 0,

@ KT —FRRTLETH, bLI—FrizTLE
Bz OB 2 o T3 THIVE, 20 P RFED
RAFRFZATTI,

IyavAF oy o3

@

Moo yaAs

D O DBHREILIS, BED e -4 -~y FREL, LV
FRICE > TOLABEE 2R LCHITE X, Dl s BEDS
mp EEN B IILET,

2) XEROx o257 4 o0 PLEOERETTOEET,
AA T U= FHEEE UBESE EL & 5 & T BEERIT L - 72 B,
AA TV —FOEMC -7 —F (EHD A4 TL—~FD
BRILIEES o %005 —F ) BREEREL ~THALOER
LTRFIV, ZHIXRAZHETLIS, Iifbitx a2 5 4
v 7B PIFTAA T —FOREXLEHETHLE T,

() FELHLETIL — FOEER LD 0 O & it
LEZWTTFaw,

3) AAUTUL—FVREEESTH, FSuF L FF—FH
BRAANTOADo y FA (Vo —COEAEFER) 2137
U, 8o Ko FREEEI 2 SIAATTa G, (MO A 4
TU—Fd 10 mfifN T BEEST 1.6 BlEM TT,)

FSox v VOREBIZ, 2RO 24 > FL — FBELIWEN -
TRAZET, vy FIr FREAETOOLTHBLTFIL,
5) FWEEBKROFILIZS, TUILRF 4 o RpRAo—fE(Y

YHE—COEEBIRLT, 2o — ) —2FTRE-TKE
iTL, EbLbh—HDx 4 T L — FOEHMSL AT,

o FPB0°L s TOA0HERL, LMWK >TWREWLETL

4)

O —4 —

126, 2y FA (Y vy —COHBK) 2GRS SEL TH
BL, $H5—Fro 03 VIIREEEITL->TTE L,
EROAR

FI X UIUPRECTHBTENLL, RXB/HEORBELITL VT

To

D BERECEY, B0 5 8 mLl BN THEIK E EAIT b
29, (BFEhidk)

2) EEROT I RF 49w 2B PLE ORI THYET, T
avAF 4y 7 2REMBIRET D L, BEEBARIOD T K,
F =R HBEDL EH - TEK BT TT,
PAEMBETCETTS, T vORENLD L LT E D,
S22 HULTHELELEZ VBRI, L4 —-D=—Fi
NATRESHIC2~83IvHHIAATAET, T3 27 4
v VBHREMEOFAN (KA e —(IE»5 40 %h1) T7—
AVELEBEFERBDIE T - FAN VTR LU TO#DIAA
TFIW,

3) TLALRF 4 5D A0 BUDNBT, BED 7 — VISP
BbEaewhILs, ZOMNEBMLLI AL 25 4 9%
3~43°BBTETTAHET, BEVPEBHBCEETZ2TT
T, L, 80 mprEEELES, THEHRLILaLRF 40 b
PTUBEZEBRIREIT, (AFHAMC T I RT7490 %
TU5sE, BEBFRALEEELITOT, Lo XIHER T —f]
B CRULGCT, 30 BB CHLETFIEREL THHER
B—Z LT FIW,)

4) LFEOFET, BA»B LIV TCEORUCBEGIELLLD)
FCHESETHNE, ROKHKRTF— VT L —FOE o 7B %
FFreungEd,

5) HEA%EE L IRIEI, BELSEDHMTHE B,
VIV —FODOEy FR2HETHRENHDET, AEROSF—a
PO =D ) ATHERBEOHRE T, LOFFIROFET
FR0ET, 7 —VBOF—AEwFTL—F A b 98— (F—
Vv s YABMBR) DM 3 X5 Ss 2055 T,
v FTL = EAMICHLTRNE T ~ A T L —FO ¥y F 21
TCEVHKE T, BELALCHL X EF - o F L —
AR AT, Ao & XITINMANT AR, BEEHSE E TS BT,
BEVEAEL LR AEL L LD ITHELTTIL,

6) 7T - FOFBLFET LIS, Sx48D21 9F %A
HNTHFIW,

7 TorOEE

DEADHETHIEZE FIVTTIV, B EOBICEEEED
A BSREEERO I Ve b Y AL ASA—THRBELIT,
AN LCH BRI N Vs L —2 K, ARELHEI
FUAL N2 FRAEBLTTFIW,

I A AT 4 Y

;-‘_

F— e

8 T LAR—-2—DHK

DEDFETHELB EIRTTIV, XEH#DI I 27
4o P RBEYENL L, FRLSVEBOMBIRLET, LD
BEAEP S LBBTIETHINIE, T X—2—FrYAalLN—%
DPLEYRLES, (ADHMIRI-T, ZOHOFT L + Y
LDBREMLET,) L URERK TEHEES HES MBI Y
Ly PLET,

754 4T

ANVIT s i}, LT A EREOHRICbRITHK, E1
RN T (EREIE) LX) N VHEBOBENHEEE T, Ay S
5 —id, FNYCTIIRED RN L TIEB ERDATO T,
AN 3T W SO TTY, BREOBIKIESLT
b S TEIELTRTERELLINEZ D EEA, BRI
AN TR LESELTY, 470 ARBERHEALZ TN
s ) o ZIRHRELADT, ETRAERO Kk THEZ H)
THaw,

) TTFEEOLEEIIGAEMIREATTILOE T, TL X—4% — |
YALN—RLLET L (FY AL =% FICEWB)IRLT
BrES,

LTraAYRF 4y BPLTOLTTE, BEO ST
VXY —DBRMLGELE (F— T —LH T B A Y]
sANieA )T AESENT, Aoy bVRF 4 9P % 3~43
v LT TATT, BEIDUNIEXSATHRETZTLL 5,
27 497 Z0EFICLTHELEHEE, TOFEEERLT

2)

LEOETOT, B 30~d0mFLELI 6T Cx T o
T 4w %W-L b 20— ( Fl) CFIEERI®ET, o
BI2F3845% 40l B EI VB VWETT, LUTET
DML EEETD EBEALGERALZOBEBALEITOT, Bl
BEEBEOI LI VRF 4 52 0@0 TR 22 LT FaV,

3) TUALRF 4y rOFEVEN TR L —HENE, AR A
)0 F s —I3 S 80~40mT 2 ~ 3 mAIT T BRENC I B TL
£ 90 2~ 3 mDMITHHNE B RIT L AUE ~ D FEAI HT %
BADEHCIE S 4 —T, ke EHT 2883z ro
YRAF 4wV TEBELTTFR L,

4) BRAIBAZAESSH TERICIHVEHIT LIV T
TH, ELOBEM TR AAOBESHERBEKICEh LIS,
KICEBEFIIC I L XN —F -2 F 402 %7 9 THM(RF 4 5%
BRHICOCODOLIEBA ) chUEE, BEDONERILHTH
BEIa28BE2 T >TTawV, XL, T R—4—LXN—%
FINTCEE THERELETLE, BESs -Vl 65BELF—2
TLU—FERHAIREITOT, TLX—4&—L - 382 F
X0k, BEORIEN LT O BES KL - Th b ERET
BT R O 0ALTTFA L, 1

5) LLEOHE w22 —HENE, SEIIEEDLE i LA
WA CHEEE I BHIKE —FT DV TIT &, BMEASOKTE
FEI 2T ULT PV, At DR —F 1709, %
TELELOSETHLERAIRCHER LT, 4% gL
Tob b 2HMA - £ HBCER I BV HKIH
ChETOT, FOLDHETHERTL>TFa,

ERICELD MV T TALOERE & MK

1
HiE R ' F oz v Y & S| p ot o
Fy T E —BENENS, | FITR2RTUTAT, 75 | BES1 U NT V5, BEL s TOME
Vi) " A3 NBral [AQRY IS ‘ - -
| ces  THRRTAR TR RN BEIS D IHORA A TS | RANRATOXE) 28 oY
i 20 DERXDWVTWVEL, | DEIRDT 5,
i | —
g; AANT 4N B =D 74 vs—RRRL, BRET
T H To
vl FeTLE BB Ly, | I RRELT, T4 S -
[ ; o) Wb 5 B R
YL TW5,  — 32— FTEERZHLTAS TrEINTNS 777 OKR
e ﬁ BT 5 T HBFRBL O, N vy — D Et
g TR ON TN S, BB T X S5 ERRTL, BRESA S
5 : Oy TTIEEA, RE—
7 g —TxooraRZELLT
W ‘ : I Y NORKI T .
| *eTL & — i EEELTRREDS AT R LTI EDES PR 20 S
? Ao TT I, ‘ T2 FITHD,
g BRI T VA — e T REND | 74 s —OIE
H I PP gAY
ﬁ H
L
%
N : ‘
LU UMHEEET S, Z—FAPBHEEXTETIERL ﬁ(ﬂqi})ﬁ?g’%o | S R AR S IFNEDIRA
2o 3 SREED 5, 1 EEEEAIQ 2
| » %o
T uPpe—rT3, ly:y-Ev?#—f@%!lyzy-fv%ﬁ—ﬁmﬁAWﬁﬁﬁém”uy&—y”i
BRILEED, EEYEETLNIID DIE % BH 1

—18 -




i R

F x 4 7

R A

xt L

A4 TL—FDrI vE o THBED
ISR

B L3381 82 ELUIRIT,

S THBE DD,

24TV —FOEENT
Z0E S,

AL TUV—FONS X

B

TV —F&xNv&—0 Brg. O
i

Brg. OXR#H

IRAEF = — T DH » FHEHD X
AT V—=FREBEFELTWG

7Y

RfEF = —FT %4 v b UL
BEA4TL— FOEWE
TEeBRREERTEET 5.

PSS SN )

A4 RZATAMDORKH

BKiCIRE»H 5.

ik 2E o RE)

A4 e F—TL—FKDE
BN ahES,

24T —FKEF—IJTL
—KFZENFhONS 2T

2 CHOD B A

BRE

A4 IR "biﬁ:ﬁb;ofb\%o

A4 v A MORXH

2 AL A HF =N —HEEb ST
"o

ZAEITAF =N —-—DKH

N ') a 7‘,9 _i);ﬁibfc(v\o

T rREHT o TAT
o VBRI LICE, * o+ 7
LA =B -> T 50,

A4 LT UV—FDE v FHE
OTL\KL\Q

A4 TL—FO v FRE

Trar ey FY—FKOE
BRSEE TV,

Trvay s ¥yFgd—KOE
BEOFEE
RFHARE ) vy -2, 0

"B

ToarY—FKLBONET
= — FLVOERSKOBEIT e
s TV,

MBHAE" ) vy =2, 0
HBH

7703 888 AT 3 F I DT
AFx o PR3 F AN HELTERR -V R2ERFBLTHHE
40, FREABLE 754 P 2EIND HDBRIT, KOELA T 3

=y PRFEL TV E T,
& =
o SST @ —% —~» F Assy
oWEIY y v a7 T b
o KE S o7 A7 —A
oNYMNFY— Assy
o7 FNAVEHPER T T —

( AXARCHE )

o 50-61 ARIY 4 FEER <7 7 — ( AXAEH)

oy +4 b A) FL—F
o 2BBILV PP a4 b
o FLU—KHN-—MEL

For

the optional extra parts,

this

helicopter is provided with sufficient
kinds of parts as expert helicopter.

However, to
flight,

enjoy
the following optional extras
are available, too.

more enhanced

(1). SST rotor head assembly

(2). W-type wash-out

(3). K-type radius arm

(4) . Helical gear assembly

(5). Falcon rear exhaust muffler
(referred to in this manual)

(6). Square type side exhaust muffler
for 50/61 class engine (referred
to in this manual)

(7). Weight-built-in L blade

(8). Light collet type joint

(9). Blade cover M & L

ADJUSTMENT FOR FLIGHT

please

When flying your helicopter for the first time,
keep the instruction of person who has

experience of flying a radio control helicopter. It

is

highly recommended that your helicopter will be

insured for the sake of guaranteeing the helicopter

itself

and compensating various personnel and

material damages.

it

voltage transmission 1lines.

Fly your helicopter above a vacant lot. Never do
at a place where there are houses and a high
While the engine is in

rotation, please never let people approach to your

helicopter.

If there are viewers around the site,

please carefully fly it.

1.
2).

3.

4).

5).

6).

Now, let's start the adjustment for flight.
Fill the tank with fuel.
Turn back the throttle needle by one and half

turns from the extremely tightened position
counterclockwise.
Supply current to the plug from the 1.5V

battery for the plug.

Turn on the transmitter and then the receiver.
Here, check the movement of each servo again. (In
case a gyro is installed, keep it off).

Check the rotation direction an electric
starter. The correct rotation direction of the
engine is the left direction (CCW) of the cooling
fan when being observed from the above of a
helicopter.

Starting the engine
Setting the engine control trim of the prop to
the intermediate position, 1locate the engine
control stick to the SLOWEST (lowest) position.
(1). Hold the blade holder of the rotor head by

your left hand. Step on the skid pipe of the

landing gear with your left leg.

(2). Apply a starting belt to both the starter
pulley and the electric starter. Thenm, turn on
the switch of the electric starter, and give
tension to the starting belt.

(3). If you hear explosion noises from the
engine, slacken the belt of the electric
starter. Here 1in case the engine is not

ignited, raise the engine control stick of the
transmitter by two or three steps. If the
stick is raised too much, it is very dangerous
because the rotor head will rotates after the
clutch shoe is met to the clutch casing. After
the engine starts, immediately lower the
engine control stick to effect slow rotation.
If the engine stops at the SLOW rotation
(i.e., at such a revolution speed that the
clutch is not met), raise the trim lever of
the engine control stick of the transmitter a
little.

(4). Next, remove the plug cord. If the engine
stops when removing the plug cord, ‘Read the
instruction manual attached to this kit.

TRACKING ADJUSTMENT

1. Hold the rotor head of the helicopter after
the engine starts, and carry your helicopter
to a vacant lot. Turning the bow of the
helicopter windwards, place it on land. Stand
apart by 3 meters from the helicopter.
2). Raise the engine control stick of the
" transmitter little by little. As the speed of
the engine reaches the level in which the
helicopter is about to land off,
if the tapes (the color~distincted tracking
tapes at both right and left main blades)
attached to the top end of the main blades
seems to be completely of single. If they can

check to see

3).

4).

5).

be seen double, immediately lower the engine
control stick and wait for complete stop of
the main blades.

NOTE: never stop the main blades by using a
glove or other cloth.

After the main blades completely stop,
remove the rod "A" of the main blade whose
tracking tape is seen lowersides (Refer to the
right upper view in the clause of LINKAGE) and
screw in the rod end clockwise. (In case one
main blade is apart by about 10mm from the
tracking of the other main blade, turn the rod
end by 1,5 times about).

The tracking adjustment is to be made by
turning the rod end half by half turn until
the two main blades can be seen completely
single.

Setting the engine control stick to the
SLOWEST position (refer to the clause of the
LINKAGE) after the adjustment is made, keep
the gimbal seesaw horizontal with being held
by your hand. And check that the rotor pitch
blade is zero when being observed from the top
end of either main blade. If it is not zero,
adjust the rod "A" by turning both right and
left rods by the same degree and make the
tracking adjustment again.

ADJUSTMENT OF EACH RUDDER
The adjustment of each rudder is to be made after
the tracking is completely adjusted.

1.

2).

3).

4).

5).

Turn the bow of the helicopter windwards.
And stand apart by 3 meters or more from the
helicopter and parallel to the helicopter body
(in either right or left side).

Raise the engine control stick of the
transmitter little by 1little. As the engine
control stick is lowered to its middle posi-
tion, the helicopter body falls forward with
its tail section raised a 1little. At this
time, if the engine rotation is not smooth
when the engine control stick is raised up to
the middle position or if the helicopter is
not floated with more exhaust gas from the
engine than usual emitted, try to tighten the
needle valve of the carburettor by two or
three steps clockwise. Tighten it until the
tail section of the helicopter is floated a
little with the engine control stick posi-
tioned just before the middle position (i.e.,
407% stroke position from the SLOWEST point).

If the tail section can be floated or
raised with the engine control stick at the
40% position of its stroke from the SLOWEST,
try to rapidly raise the engine control stick
by three to four steps from that position, and
the helicopter can be floated vertically. But
when the helicopter reaches the position 30cm
high from land, immediately lower the engine
control stick to let the helicopter to land
on. If the stick is suddenly lowered to the
SLOWEST position, the helicopter lands on with
a thud. Therefore, don't lower the stick up to
the SLOWEST position by one stroke, but do it
to the 307 stroke position at first.

Float the helicopter in the above manners.
At this time, if the bow is turned in either
direction, adjust the pitch of the tail blade
in the following manners.

If the bow is turned to left when the
helicopter 1is floated, it is necessary to
increase the pitch of the tail blade. It can
be adjusted by the trim lever of the rudder

—19—




control of the transmitter. However, in this
case, adjust ‘it in the following manners.
Namely, loosen the M3 x 5 Ss of the tail pitch
blade stopper (Refer to the disassembling view
of the tail transmission) of the tail section,
and take out the tail pitch plate a little in
order to 1increase the tail blade pitch.
Contrarily, if the bow 1is turned to right,
take the tail pitch plate inwardly. And adjust

this pitch until the bow is not turned in
either direction when the helicopter is
floated a little.

6). After the adjustment of the tail blade is

completed, turn on the gyro switch.

Adjustment of aileron
Float the helicopter in accordance with the
description in the sub clause 3). In case the
helicopter body 1is inclined in either side
when it is floated, adjust by the aileron trim
lever of the transmitter. If it is inclined to
left side, adjust the trim lever to the right.
Contrarily when it is inclined to right side,
adjust the trim lever to the left.

Adjustment of elevator
Float the helicopter in accordance with the
description in the sub clause 3). Locate the
engine control stick at such a position that
the helicopter may not be lifted more than 30
to 40cm high. If the body is retracted a
little at this time, make the elevator trim
lever a little down (The trim amount may
change to the strength of a wind at a time).
Set the trim lever so that the helicopter may
land on with being a little forwarded.

7.

8).

EXERCISE OF FLYING
As you know, a helicopter can go vertically,
horizontally in either direction, and a hovering (

stop state in air) is the unique point that can be ’

done only by a helicopter. The exercise of flying a
helicopter is started from '"HOVERING" and ends with
"HOVERING". It is very easy to land off the helicop-
ter. But when landing on, a helicopter should enter
a hovering state and go down slowly to land on. It
is difficult to make a hovering for the first time
unless you can operate four sticks freely. There-
fore, start the exercise in the following manner.

PART I.
(a). First of all,
copter apart by 3 meters from it. At

stand parallel to the heli-
this

time, keep the elevator trim lever a little
down (i.e., the trim lever is to be raised
upwards) .

(b). Gradually raise the engine control stick

and try to rapidly raise the engine control
stick by 3 to 4 steps just before the rear
side of the landing gear is now about to land
off (i.e., the tail boom is 1lifted and the
helicopter falls forwards). The helicopter
lands off with going a little forwards. At
this time, if the engine control stick is kept
at the same position, the helicopter goes high
in air. So, as soon as it reaches 30 or 40cm
high, slowly turn the engine control stick to
SLOW side to land on.

Here, there is one of the important things,
that is, don't elevate the helicopter over
40cm. If the helicopter is suddenly elevated

high in air, you may not control the flight of
helicopter, and it will £fall down or be
damaged. So, you should master how to use the
engine control stick for the first time.

(¢). After you master how to use the engine
control stick, you will be able to control and

fly your helicopter for a few meters at 30 to
40cm high. At this time, if the helicopter is
turned in either direction, correct the
tendency by using the rudder stick. And if it
is inclined in either direction, control it by
the aileron stick.

(d). 1t is a key point to prevent the helicopter
from falling down to land off with the heli-
copter apt to go forwards a little at first.
However, after you can correct the inclination
in either direction and the turning tendency
in either direction, exercise so as to land on
without forwarding. For this purpose, pull the

(e).

RETREAT side). However, if the helicopter
lands on with the elevator lever stick pulled,
its tail side lands on first. It may cause the
tail blade to be damaged. So, repeat this
exercise so that you may land on the helicop-

ter horizontally without going forward a
little.
After you master the above, land off the

helicopter and accompany with the helicopter.
And try to land on the helicopter at either
side of yours. Exercise landing on at either
right or left side of yours, and you can land
it.

elevator lever stick to
(i.e., turn

”UP"
the stick to downward,

side a

on freely after you master

little exercise in this order.

namely,

So, please

TABLE FOR TROUBLESHOOTING

too much.

Trouble Checking Cause Troubleshooting
No fuel comes to Remove the plug and check to|Fuel pipe is cut down. Replace the fuel pipe with new one.
carburettor. see if the plug is dampened
with fuel. Suction pipe does not reach Provide the suction pipe with a weight
the bottom of tank. so that the pipe end may reach the
— o bot tom.
Engine No ex- Fuel is available The plug is not heated AN The o0il heater is stopped up. Disassemble the filter to clean up.
does ploding Jat the carburettor.|even if current is supplied [The plug is damaged. Replace or charge it. N
not noise is to the plug by the booster The battery is discharged. Replace or charge it.
start. issued. cord after removing it. The fuel is sucked in too much. | Remove the plug and put the fuel pipe
in the clip. Blow out the fuel in the
engine by revolving it by a starter
under no load.
Explo- |Fuel is not conti- The opening degree of the car- | Raise the engine control stick by two
sion nuously supplied to burettor is not large. Or the or three steps.
occurreddJthe carburettor. fuel filter is stopped up with } - -
But it foreign materials. Replace the filter with new one.
does not
last.
Engine rotates reversely. The needle valve is opened |Fuel density is high too much. Loosen the needle valve by one and

half turns from the extremely
tightened position.

Heat is overheated.

Is the operating stroke of
the engine control pitch
servo adequate ?

The operating stroke of the
engine control pitch servo
is not adequate.

Refer to the clause of "LINKAGE" of
the instruction manual.

The tracking of the main blade is
not coincident.

Is the tracking of the main
blade coincident both before
and after landing off,

The helicopter body vibrates,

The weight balance of the main
blade is not uniform.

Adjust the balance of the main blade.

Some play occurs at the bearing
of the blade holder.

The retractable film is not in
firm contact with the main
blade.

Replace the bearing.

Adhere the cutting section of the
retractable film tube to the end
of the main blade with an instant
adhesive.

The main mast is bent.

Replace the main mast.

The whole helicopter body
vibrates.

The weight of the main or tail
blades is out of balance.

Adjust the balance of the main or
tail blade, respectively.

The screws, bolts or nuts are
loosened.

The main mast is bent.

The stabilizer bar is bent.

Inspect them for loosening.

'Replaée the main mast.

Replace the stabilizer bar,

The helicopter does not land off.

Is the carburettor fully
open when stopping the

engine and fully opening
the engine control stck?

The main blade pitch is not
coincident.

Adjust the pitch of main blade.

The operating stroke of the
engine control pitch servo is
adequate.

Adjust the operating stroke of
engine control pitch servo.

is fully opened, the suction
port of the needle is not
fully opened,

Refer to the clause "LINKAGE"
of the instruction manual.
Refer to the clause "LINKAGE"
of the instruction manual.

—20—




